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EUT Mode : 802.11be EHT160 Puncture 40RU3

Plot on Channel 6345 MHz
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CF 6.345 GHz 1001 pts Span 789.12 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.95 dBm RBW 2.000 MHz
Range Low | Rangeup | REBW | Frequency | Powerabs | powerRel |  atimit |
-394.560 MHz -295.920 MHz 2,000 MHz 6.04869 GHz -47.34 dBm -43.29 db -9.29 db
205,920 MHz | -197.280 MHz 2,000 MHz 604947 GHz -47.35 dbm 49,30 dB
-197.280 MHz -99.640 MHz 2.000 MHz 6.23702 GHz -29.24 dbm -31.19 dB
-99.640 MHz -98.640 MHz 2,000 MHz 6.24586 GHz -28.75 dBm -30.70 dB
98.640 MHz 99,640 MHz 2,000 MHz 6.44414 GHz -26.75 dBm -28.70 dB
99.640 MHz 197.280 MHz 2.000 MHz 6.48155 GHz -28.28 dBm -30.23 dB
107.280 MHz | 295,920 MHz 2,000 MHz 663974 GHz -45.16 dBm -47.10 dB
295.920 MHz 394.560 MHz 2.000 MHz 65.64131 GHz -45.27 dBbm -47.22 dBb

EUT Mode : 802.11be EHT160 Puncture 40RU48

Plot on Channel 6185 MHz
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CF 6.185 GHz 1001 pts Span 771.84 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.11 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |
-385.920 MHz |__-289,440 MHz 2.000 MHz 5.89440 GHz ~45,25 dbm ~46,36 dB
-269.440 MHz | -192,960 MHz 2,000 MHz 5.99165 GHz -32.50 dbm -33.61dB
182,950 MHz -87 460 MHz 2,000 MHz 5.01338 GHz 23,74 dbm -30.85 cb
-07 480 MHz -95,4B0 MHz 2,000 MHz 56.08802 GHz -27.30 dbm 28,41 0B
96,430 MHz 97.480 MHz 2,000 MHz 6.28198 GHz -28.43 dBm -29.54 dB
97,480 MHz | 192,950 MHz 2,000 MHz 5.36202 GHz -30,47 dbm -31.58 db
192,950 MHz | 289.440 MHz 2,000 MHz 6.47405 GHz -43.46 dBm 44,57 dB
200,440 MHz | 385.920 MHz 2,000 MHz 5.47483 GHz -43.54 dbm -44.65 oB
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3.5 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious
emissions and out of band emissions measurement.
3.5.1Limit of Unwanted Emissions

(1) For transmitters operating within the 5.925-7.125 GHz band: Any emissions outside of the
5.925-7.125 GHz band must not exceed an e.i.r.p. of —27 dBm/MHz.

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 (RMS) 68.3
- 7 (Peak) 88.3

According 987594 D02 U-NIl 6GHz EMC Measurement v01 section G:
Unwanted emissions outside of restricted bands are measured with a RMS detector.

In addition, 15.35(b) applies where the peak emissions must be limited to no more than 20 dB

above the average limit

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

-|;:— 1000000302

b

HV/m, where P is the eirp (Watts)

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.5.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
RBW = 120 kHz
VBW =300 kHz
«  Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 3 MHz
Detector = Peak
+  Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as
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3.5.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

0o
Spectrum Analyzer | Receiver
For radiated test from 1GHz to 18GHz
RX Antenna
TS [T

""" = =] :
1
1.5m :
|
= IR A
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.5.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB

lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.5.7Duty Cycle

Please refer to Appendix E.

3.5.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.6.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.6.4Test Setup

T .
| Non-conductive table |
| I
[ Rear of EUT to be flushed !
I with rear of table top T
I 1
I I
I
| e I
! 0 EUT I
|- - F} soemto
| Receiver I g[wnﬂ
I 500 RF Cable | i
! I
I 1
| I
| | O
I 1
| I
I 1
I |
| |
| I
| I
| P = i P
I - . 3c) | -
I P Bonded to horizontal 40 cm to vertical (S
| ground plane reference plane I .
S e e e e e e e e e e e . e . e e . e e . . . e e L
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.7 Antenna Requirements

3.7.1Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal:)b;etlon Test Date Due Date Remark
Rohde & Apr. 09, 2023~ Radiation
Loop Antenna Schwarz HFH2-Z22 100488 9 kHz~30 MHz | Sep. 20, 2022 Jun. 06, 2023 Sep. 19, 2023 (03CH15-HY)
CBL 6111D & .
Bilog Antenna | TESEQ  |00800N1DOIN| 41912 & 05 | 30MHz~1GHz | Feb. 05, 2023 | AP 092023\ oo 04 5gpg | RAdiatiON
o Jun. 06, 2023 (03CH15-HY)
Horn Antenna | SCTWARZBE | o 10 9120 D [9120D-02294| 1GHZ-18GHz | Jun. 23, 2022 | AP 09202371 5\ 55 pop3 | Radiation
cK Jun. 06, 2023 (03CH15-HY)
SHF-EHF Horn| SCHWARZBE | 5118 0170 00993 | 18GHz-40GHz | Nov. 24, 2022 |AP" 092023~ | o3 oop3 | Radiation
Antenna cK Jun. 06, 2023 (03CH15-HY)
Amplifier SONOMA 310N 363440 | 9kHz-1GHz |Dec. 26, 2022 |AP" 092023~ o 55 popg | Radiation
Jun. 06, 2023 (03CH15-HY)
Preamplifier EMEC EMOIG18G | 060837 | 1GHz-18GHz | Feb. 16, 2023 |AP" 092023~ o\ 15 pope | Radiation
Jun. 06, 2023 (03CH15-HY)
Preamplifier |EM Electronics| EM01G18G | 060802 | 1GHz-18GHz | Mar. 03, 2023 | AP™ 092023~ /o 02, 2004 | Radiation
Jun. 06, 2023 (03CH15-HY)
Preamplifier EMEC EM18G40G | 060801 |18GHz-40GHz | Jun. 28, 2022 | AP 09,2023~ 5 ) 7 oppg | Radiation
Jun. 06, 2023 (03CH15-HY)
Spectrum . Apr. 09, 2023~ Radiation
Agilent E4446A | MY50180136 | 3Hz~44GHz | May 11, 2022 May 10, 2023
Analyzer gren z z | May May 09, 2023 | oY (03CH15-HY)
EMI Test _ Apr. 09, 2023~ Radiati
°s Keysight | NOO3BA(MXE) | MY54130085 | 20MHz~8.4GHz| Oct. 18, 2022 | ™" Oct. 17, 2023 | Radiation
Receiver Jun. 06, 2023 (03CH15-HY
Spectrum Keysight N9O10A  |MY54200485 | 10Hz-44GHz | Mar. 19, 2023 | MY 09 2023~ 15, 2004 | Radiation
Analyzer Jun. 06, 2023 (03CH15-HY)
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m N/A Apr. 09, 2023~ N/A Radiation
Jun. 06, 2023 (03CH15-HY)
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A Apr. 09, 2023~ N/A Radiation
Jun. 06, 2023 (03CH15-HY)
E3 i
Software Audix  [6.2000-8-24(k5| RK-000451 N/A N/A Apr. 09, 2023~ N/A Radiation
) Jun. 06, 2023 (03CH15-HY)
MY582185/4
HUBER + | SUCOFLEX ’ Apr. 09, 2023~ Radiation
RF Cabl MY9838/4PE,| 30MHz~1 .21, 2022 . 20, 202
Cable SUMNER | 108, 1078 9838/4PE, | 30MHz-18G | Jun. 21,2022 |11 (0% | dun. 20,2028 | o AL
519228/2
HUBER + | SUCOFLEX |804011/2,804 Apr. 09, 2023~ Radiation
RF Cable SUHNER 102 012/2 30MHz-40GHz | Jan. 03, 2023 Jun. 06, 2023 Jan. 02, 2024 (03CHI5-HY)
HUBER + | SUCOFLEX Apr. 09, 2023~ Radiation
RF Cable SUHNER 102 803951/2 9kHz~30MHz | Mar. 07, 2023 Jun. 06, 2023 Mar. 06, 2024 (03CH15-HY)
Filter Wainwright Wainwright SN6 G'YSGHZ.ngh Jul. 08, 2022 Apr. 09, 2023~ Jul. 07, 2023 Radiation
Pass Filter Jun. 06, 2023 (03CH15-HY)
WHW2-7100-1 . -
Filter Wainwright |0000-18000-40] SN2 10GHz High |\ | 14, 20gp [APF 09,2023~ | 15 203 | Radiation
cc Pass Filter Jun. 06, 2023 (03CH15-HY)
WRCQV14-54 N
Notch Filter | Wainwright |25-5825-6525-|  SN1 N/A Jan. 07, 2023 Aﬂ'] Og’é 22002;3 Jan. 06, 2024 oggﬂigo:v
6925-60SS s ( HY)
WRCQV14-60 -
Notch Filter | Wainwright |25-6425-7125-|  SN1 N/A Jan. 06, 2023 ﬁﬁrr'] ogé 22002233 Jan. 05, 2024 0?2:'?2";\(
7525-60SS T ( HY)
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. . Calibration
Instrument | Brand Name Model No. Serial No. [Characteristics Date Test Date Due Date Remark
AC Power . Conduction
ChainTek APC-1000W N/A N/A N/A Apr. 19, 2023 N/A
Source (CO05-HY)
EMI Test Rohde & Conduction
. ESR3 102388 9kHz~3.6GHz | Dec. 01, 2022 | Apr. 19, 2023 | Nov. 30, 2023
Receiver Schwarz (COO05-HY)
Conduction
Hygrometer Testo 608-H1 34913912 N/A Nov. 17, 2022 | Apr. 19, 2023 | Nov. 16, 2023
(COO05-HY)
Rohde & Conduction
LISN ENV216 100081 9kHz~30MHz | Now. 17, 2022 | Apr. 19, 2023 | Nov. 16, 2023
Schwarz (COO05-HY)
Rohde & Conduction
Software EMC32 N/A N/A N/A Apr. 19, 2023 N/A
Schwarz (COO05-HY)
- SCHWARZBE | VTSD 9561-F Conduction
Pulse Limiter 00691 N/A Aug. 01, 2022 | Apr. 19, 2023 | Jul. 31, 2023
CK N (COO05-HY)
Conduction
LISN Cable MVE RG-400 260260 N/A Dec. 29, 2022 | Apr. 19, 2023 | Dec. 28, 2023
(COO05-HY)
Mar. 24, 2023~ Conducted
Hygrometer TECPEL DTM-303A TP201996 N/A Nov. 17, 2022 Nov. 16, 2023
Jun. 09, 2023 (THO5-HY)
RPR8W-2101 Mar. 24, 2023~ Conducted
Power Sensor DARE RPR3008W 10MHz~8GHz | Aug. 29, 2022 Aug. 28, 2023
001 (NO:75) Jun. 09, 2023 (THO5-HY)
Signal Rohde & 10Hz - Mar. 24, 2023~ Conducted
FSV40 101905 Aug. 03, 2022 Aug. 02, 2023
Analyzer Schwarz 40GHz(amp) Jun. 09, 2023 (THO5-HY)
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 3.5dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.3 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.2 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.4 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 52 dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR2D0206-03J

Test Engineer:

Junyu Jhou and Willy Chang

Temperature:

21~25

°C

Test Date:

2023/3/24~2023/6/9

Relative Humidity:

51~54

%
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR2D0206-03J

U-NII-5 MIMO
99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | pate N™ CH- | (MH2) (MHz) (MHz) Limit /Fail
(MHz)
Ant 3 Ant 4 Ant 3 Ant 4
11a |6Mbps| 2 | 001 5955 17.13 17.33 22.20 21.84 320.00 Pass
11a |6Mbps| 2 | 049 | 6195 17.23 17.78 22.98 22.98 320.00 Pass
11a |6Mbps| 2 | 093 6415 17.28 17.33 24.00 23.22 320.00 Pass

A2 of Al5
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TEST RESULTS DATA
EIRP Power Table
U-NII-5 MIMO
Conducted EIRP
DG EIRP
Data Freq. Power . Power . .. | Pass
B
Mod. Rate NTH CH. (MH2) (dBm) (dBi) (dBm) Power Limit /Fail
(dBm)
Ant3 | Ant4 | SUM Ant3|Ant4 SUM
11a |[6Mbps| 2 [ 001 5955 | 17.60 | 17.40 | 20.51 -2.70 17.81 30.00 Pass
11a |6Mbps| 2 [ 049 | 6195 [19.30 | 19.50 | 22.41 -2.70 19.71 30.00 Pass
11a |[6Mbps| 2 [ 093 | 6415 [20.60 | 20.30 | 23.46 -2.70 20.76 30.00 Pass
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TEST RESULTS DATA
EIRP Power Spectral Density

U-NII-5 MIMO

Conducted EIRP

Dat F Fzzgr Power Density DG Power EIRDP Pc_)twer P

Mod. R:tz NTY CH. (erﬁ'qz') (B) with Duty Factor (dBi) Density fi':i'ty /Fa;T

(dBm/MHz) (dBm/MHz) (dBm/MH2)

Ant3 [ Ant4 [ Ant3 [ Ant4 [ SUM [ Ant3 [ Ant4 SUM

11a [6Mbps| 2 | 001 | 5955 | 0.27 | 0.27 8.77 -0.27 8.50 17.00 Pass
11a |6Mbps| 2 | 049 | 6195 | 0.27 | 0.27 10.21 -0.27 9.95 17.00 Pass
11a [6Mbps| 2 | 093 | 6415 | 0.27 | 0.27 11.61 -0.27 11.34 17.00 Pass
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR2D0206-03J

U-NII-7 MIMO

99% 26 dB Emission
Data Freq. Bandwidth Bandwidth Bandwidth Pass
Mod. | pate N™ CH- | (MH2) (MHz) (MHz) Limit /Fail

(MHz)

Ant 3 Ant 4 Ant 3 Ant 4

11a |6Mbps| 2 | 117 | 6535 17.98 17.53 24.36 25.02 320.00 Pass
11a |6Mbps| 2 | 149 | 6695 17.98 17.48 23.34 26.04 320.00 Pass
11a |6Mbps| 2 | 181 | 6855 18.08 19.13 25.20 23.82 320.00 Pass
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TEST RESULTS DATA

EIRP Power Table

U-NII-7 MIMO

Conducted DG EIRP EIRP
Data Freq. Power . Power . .. | Pass
Mod. | o NTY CH. (MH‘;) (dBm) (dBi) (dBim) Power Limit | =

(dBm)

Ant3 | Ant4 | SUM Ant3|Ant4 SUM

11a [6Mbps| 2 [ 117 | 6535 [19.30 | 19.00 |22.16 -4.70 17.46 30.00 Pass
11a [6Mbps| 2 | 149 | 6695 [19.80 | 19.50 |22.66 -4.70 17.96 30.00 Pass
11a [6Mbps| 2 | 181 | 6855 [ 19.70 | 20.70 |23.24 -4.70 18.54 30.00 Pass
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TEST RESULTS DATA
EIRP Power Spectral Density

U-NII-7 MIMO

Conducted EIRP

Dat F Fzzgr Power Density DG Power EIRDP Pc_)twer P

Mod. R:tz NTY CH. (erﬁ'qz') (B) with Duty Factor (dBi) Density fi':i'ty /Fa;T

(dBm/MHz) (dBm/MHz) (dBm/MH2)

Ant3 [ Ant4 [ Ant3 [ Ant4 [ SUM [ Ant3 [ Ant4 SUM

11a [6Mbps| 2 | 117 | 6535 | 0.27 | 0.27 10.56 -3.18 7.38 17.00 Pass
11a |6Mbps| 2 | 149 | 6695 | 027 | 0.27 10.31 -3.18 713 17.00 Pass
11a [6Mbps| 2 | 181 | 6855 | 0.27 | 0.27 11.20 -3.18 8.01 17.00 Pass
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TEST RESULTS DATA
EIRP Power Table
U-NII-5 MIMO
Conducted DG EIRP EIRP

Data Freq. | RU Power . Power ... | Pass

Mod. | oo NT{ CH. (Mqu) el (dBm) (dBi) (dBm) Power Limit | 2%
(dBm)
Ant3 | Ant4 | SUM | Ant3 | Ant 4 SUM

HE20 [ MCSO0| 2| 001 | 5955 | Full |15.90 [ 16.10 | 19.01 -2.70 16.31 30.00 Pass
HE20 [ MCS0| 2 | 001 | 5955 | 26/0 | 5.30 | 6.30 | 8.84 -2.70 6.14 30.00 Pass
HE20 [ MCSO0| 2 | 001 | 5955 | 52/37 | 8.50 | 9.50 [12.04 -2.70 9.34 30.00 Pass
HE20 [ MCSO0| 2 | 001 | 5955 [106/53|12.10 | 12.80 | 15.47 -2.70 12.77 30.00 Pass
HE20 [ MCSO| 2| 049 | 6195 | Full |19.20 | 19.20 | 22.21 -2.70 19.51 30.00 Pass
HE20 [ MCSO0| 2| 049 | 6195 | 26/4 | 9.70 |10.20 [ 12.97 -2.70 10.27 30.00 Pass
HE20 [ MCS0| 2 | 049 | 6195 | 52/38 | 12.70 | 12.10 | 15.42 -2.70 12.72 30.00 Pass
HE20 [ MCSO0| 2 | 049 | 6195 [ 106/53|14.80 | 15.40 | 18.12 -2.70 15.42 30.00 Pass
HE20 [ MCS0| 2 | 093 | 6415 | Full |20.50 |20.20 | 23.36 -2.70 20.66 30.00 Pass
HE20 [MCS0| 2| 093 | 6415 | 26/8 | 9.80 |10.40 [ 13.12 -2.70 10.42 30.00 Pass
HE20 [ MCSO0| 2 | 093 | 6415 | 52/40 | 13.20 | 13.20 | 16.21 -2.70 13.51 30.00 Pass
HE20 [ MCSO0| 2 | 093 | 6415 [106/54| 5.70 [15.70 | 16.11 -2.70 13.41 30.00 Pass
HE40 [ MCSO| 2| 003 | 5965 | Full |18.90 | 18.60 | 21.76 -2.70 19.06 30.00 Pass
HE40 [ MCSO0| 2| 051 | 6205 | Full |19.60 | 19.70 | 22.66 -2.70 19.96 30.00 Pass
HE40 [ MCSO| 2| 091 | 6405 | Full |19.20 | 18.80 | 22.01 -2.70 19.31 30.00 Pass
HE80 [ MCSO| 2| 007 | 5985 | Full |18.90 | 18.50 | 21.71 -2.70 19.01 30.00 Pass
HE80 [ MCSO0| 2| 055 | 6225 Full |19.80 | 19.70 | 22.76 -2.70 20.06 30.00 Pass
HE80 [ MCSO0| 2| 087 | 6385 | Full |19.70 [ 19.70 | 22.71 -2.70 20.01 30.00 Pass
HE160[ MCS0| 2| 015 | 6025 | Full |19.50 [ 19.10 | 22.31 -2.70 19.61 30.00 Pass
HE160[ MCS0| 2 | 047 | 6185 Full |19.40 [ 19.00 | 22.21 -2.70 19.51 30.00 Pass
HE160[ MCS0| 2| 079 | 6345 Full |18.90 | 18.90 |21.91 -2.70 19.21 30.00 Pass

A8 of Al5



Report Number : FR2D0206-03J

TEST RESULTS DATA
EIRP Power Table
U-NII-7 MIMO
Conducted DG EIRP EIRP

Data Freq. | RU Power . Power ... | Pass

Mod. | oo NT{ CH. (Mqu) el (dBm) (dBi) (dBm) Power Limit | 2%
(dBm)
Ant3 | Ant4 | SUM | Ant3 | Ant 4 SUM

HE20 [MCSO0| 2| 117 | 6535 | Full |20.20 | 19.60 |22.92 -4.70 18.22 30.00 Pass
HE20 [MCSO0| 2| 117 | 6535 | 26/0 | 10.10 | 10.40 | 13.26 -4.70 8.56 30.00 Pass
HE20 [ MCS0| 2 | 117 | 6535 | 52/37 | 13.00 | 12.90 | 15.96 -4.70 11.26 30.00 Pass
HE20 [MCS0| 2 | 117 | 6535 [106/53| 16.40 | 16.30 | 19.36 -4.70 14.66 30.00 Pass
HE20 [ MCSO0| 2 | 149 | 6695 | Full |20.10 | 19.80 | 22.96 -4.70 18.26 30.00 Pass
HE20 [MCS0| 2| 149 | 6695 | 26/4 |11.50 | 12.30 | 14.93 -4.70 10.23 30.00 Pass
HE20 [ MCS0| 2 | 149 | 6695 | 52/38 | 12.30 | 13.40 | 15.90 -4.70 11.20 30.00 Pass
HE20 [ MCSO0| 2 | 149 | 6695 [106/53|15.20 | 15.90 | 18.57 -4.70 13.87 30.00 Pass
HE20 [ MCSO0| 2| 181 | 6855 | Full |18.60 | 19.90 |22.31 -4.70 17.61 30.00 Pass
HE20 [ MCS0O| 2| 181 | 6855 | 26/8 | 8.90 | 9.30 [12.11 -4.70 7.41 30.00 Pass
HE20 [ MCSO0| 2 | 181 | 6855 | 52/40 | 11.00 | 12.30 | 14.71 -4.70 10.01 30.00 Pass
HE20 [ MCS0| 2 | 181 | 6855 | 106/54|14.40 | 15.60 | 18.05 -4.70 13.35 30.00 Pass
HE40 [ MCSO0| 2| 123 | 6565 | Full |19.30 [ 19.10 | 22.21 -4.70 17.51 30.00 Pass
HE40 [MCSO| 2 | 147 | 6685 | Full |19.40 | 19.10 | 22.26 -4.70 17.56 30.00 Pass
HE40 [MCSO| 2| 179 | 6845 Full |18.90 | 19.40 | 22.17 -4.70 17.47 30.00 Pass
HE80 [ MCS0| 2| 135 | 6625 | Full |19.00 | 18.60 | 21.81 -4.70 17.11 30.00 Pass
HE80 [ MCSO| 2| 151 | 6705 | Full |18.40 (17.70 | 21.07 -4.70 16.37 30.00 Pass
HE80 [ MCSO| 2| 167 | 6785 | Full |18.50 [18.20 | 21.36 -4.70 16.66 30.00 Pass
HE160[ MCSO0| 2 | 143 | 6665 | Full |18.10 | 17.80 | 20.96 -4.70 16.26 30.00 Pass
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR2D0206-03J

U-NII-5 MIMO

99% 26 dB Emission
Mod. Data NDf CH. Freq. | RU Bandwidth Bandwidth Banfiw_idth Pas_s
Rate (MHz) [ Config. (MHz) (MHz) Limit /Fail

(MHz)

Ant 3 Ant 4 Ant 3 Ant 4

EHT20[ MCSO| 2 | 001 | 5955 | Ful 19.18 19.23 21.84 22.08 320.00 Pass
EHT20[ MCSO| 2 | 049 | 6195 | Ful 19.33 19.33 24.42 25.80 320.00 Pass
EHT20[ MCSO0| 2 | 093 | 6415 | Ful 19.33 19.33 24.00 25.38 320.00 Pass
EHT40[ MCSO| 2 003 | 5965 | Full 38.06 38.16 49.32 46.44 320.00 Pass
EHT40[ MCSO| 2 | 051 | 6205 | Ful 38.26 38.36 60.72 55.56 320.00 Pass
EHT40[ MCSO| 2 | 091 | 6405 | Ful 38.26 38.16 55.68 49.32 320.00 Pass
EHT80[ MCSO0| 2 | 007 | 5985 | Ful 77.32 77.32 82.56 82.32 320.00 Pass
EHT80[ MCSO0| 2 | 055 | 6225 | Ful 77.44 77.44 96.00 99.84 320.00 Pass
EHT80[ MCSO| 2 | 087 | 6385 | Ful 77.44 77.44 107.04 102.48 320.00 Pass
EHT160 MCSO| 2 | 015 | 6025 | Full 157.52 157.28 267.36 257.28 320.00 Pass
EHT160 MCSO| 2 | 047 | 6185 | Full 157.52 157.52 180.48 192.96 320.00 Pass
EHT160 MCSO| 2 | 079 | 6345 | Full 157.52 157.28 251.52 197.28 320.00 Pass
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Report Number : FR2D0206-03J

TEST RESULTS DATA
EIRP Power Table
U-NII-5 MIMO
Conducted DG EIRP EIRP
Data Freq. RU Power . Power _ Pass
Mod. | paa NTY CH. (Mqu) Config. (dBm) (dBi) (dBm) Power Limit | 25
(dBm)
Ant3 | Ant4 | SUM | Ant 3 | Ant 4 SUM

EHT20| MCSO| 2 [ 001 5955 Full 16.10 [ 16.20 | 19.16 -2.70 16.46 30.00 Pass
EHT20|{ MCSO| 2 | 001 5955 26/0 540 | 6.50 | 9.00 -2.70 6.30 30.00 Pass
EHT20| MCSO| 2 [ 001 5955 52/37 8.70 | 9.70 |12.24 -2.70 9.54 30.00 Pass
EHT20|{ MCSO| 2 | 001 5955 106/53 12.30 [ 12.90 | 15.62 -2.70 12.92 30.00 Pass
EHT20| MCSO| 2 [ 049 | 5955 52T+26T/70 | 11.60 | 11.80 | 14.71 -2.70 12.01 30.00 Pass
EHT20{ MCSO| 2 | 049 | 5955 | 106T+26T/82 |13.80 | 14.30 | 17.07 -2.70 14.37 30.00 Pass
EHT20| MCSO| 2 | 049 | 6195 Full 19.40 [ 19.30 | 22.36 -2.70 19.66 30.00 Pass
EHT20[{ MCSO| 2 | 049 | 6195 26/4 9.90 [10.40 | 13.17 -2.70 10.47 30.00 Pass
EHT20| MCSO| 2 | 049 | 6195 52/38 12.90 [ 12.20 | 15.57 -2.70 12.87 30.00 Pass
EHT20[{ MCSO| 2 | 049 | 6195 106/53 14.90 [ 15.50 | 18.22 -2.70 15.52 30.00 Pass
EHT20| MCSO| 2 | 093 | 6195 52T+26T/71 | 14.70 | 14.80 [ 17.76 -2.70 15.06 30.00 Pass
EHT20{ MCSO| 2 | 093 | 6195 | 106T+26T/83 |16.70 | 16.80 | 19.76 -2.70 17.06 30.00 Pass
EHT20| MCSO| 2 | 093 | 6415 Full 20.70 [ 20.30 | 23.51 -2.70 20.81 30.00 Pass
EHT20[{ MCSO| 2 | 093 | 6415 26/8 9.90 |10.50 | 13.22 -2.70 10.52 30.00 Pass
EHT20| MCSO| 2 | 093 | 6415 52/40 13.30 [ 13.40 | 16.36 -2.70 13.66 30.00 Pass
EHT20[{ MCSO| 2 | 093 | 6415 106/54 15.90 [ 15.90 | 18.91 -2.70 16.21 30.00 Pass
EHT20| MCSO| 2 [ 091 6415 52T+26T/72 | 15.50 | 15.90 | 18.71 -2.70 16.01 30.00 Pass
EHT20[{ MCSO| 2 | 091 6415 | 106T+26T/83 [17.30 | 17.80 | 20.57 -2.70 17.87 30.00 Pass
EHT40| MCSO| 2 [ 003 | 5965 Full 19.00 [ 18.70 | 21.86 -2.70 19.16 30.00 Pass
EHT40[{ MCSO| 2 | 051 6205 Full 19.80 | 19.80 | 22.81 -2.70 20.11 30.00 Pass
EHT40| MCSO| 2 [ 091 6405 Full 19.30 [ 19.00 | 22.16 -2.70 19.46 30.00 Pass
EHT80[ MCSO| 2 [ 007 | 5985 Full 19.20 (18.70 | 21.97 -2.70 19.27 30.00 Pass
EHT80[{ MCSO| 2 [ 007 | 5985 | Puncture 20/8 | 17.50 | 17.90 | 20.71 -2.70 18.01 30.00 Pass
EHT80[ MCSO| 2 | 055 | 6225 Full 19.80 | 19.80 | 22.81 -2.70 20.11 30.00 Pass
EHT80[{ MCSO| 2 | 055 | 6225 | Puncture 20/4 | 18.80 | 18.80 | 21.81 -2.70 19.11 30.00 Pass
EHT80[{ MCSO| 2 | 055 | 6225 | Puncture 20/2 | 18.80 | 18.90 | 21.86 -2.70 19.16 30.00 Pass
EHT80| MCSO| 2 | 087 | 6385 Full 19.80 [ 19.70 | 22.76 -2.70 20.06 30.00 Pass
EHT80[{ MCSO| 2 | 087 | 6385 | Puncture 20/1 | 18.30 | 18.60 |21.46 -2.70 18.76 30.00 Pass
EHT16q MCSO| 2 | 015 | 6025 Full 19.60 [ 19.10 | 22.37 -2.70 19.67 30.00 Pass
EHT16q MCS0O| 2 | 015 | 6025 |Puncture 40/192| 18.00 | 18.40 | 21.21 -2.70 18.51 30.00 Pass
EHT16q MCSO| 2 [ 015 | 6025 |Puncture 20/128| 18.40 | 18.80 | 21.61 -2.70 18.91 30.00 Pass
EHT16q MCS0| 2 | 047 | 6185 Full 19.60 | 19.20 | 22.41 -2.70 19.71 30.00 Pass
EHT16q MCSO| 2 [ 047 | 6185 | Puncture 40/48 | 17.80 | 18.30 | 21.07 -2.70 18.37 30.00 Pass
EHT16q MCS0O| 2 | 047 | 6185 | Puncture 20/16 | 18.50 | 18.80 | 21.66 -2.70 18.96 30.00 Pass
EHT16q MCSO| 2 | 079 | 6345 Full 19.00 [ 19.10 | 22.06 -2.70 19.36 30.00 Pass
EHT16q MCSO0| 2 | 079 | 6345 | Puncture 40/3 | 18.50 | 18.50 | 21.51 -2.70 18.81 30.00 Pass
EHT16q MCSO| 2 [ 079 | 6345 | Puncture 20/1 | 18.90 [ 19.00 | 21.96 -2.70 19.26 30.00 Pass
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EIRP Power Spectral Density

TEST RESULTS DATA

Report Number : FR2D0206-03J

U-NII-5 MIMO
Conducted EIRP
Data Freq RU Fzzgr Eower Density DG. Powgr EIRDZnPs(i)t\;/\Ier Pass
Mod. Rato NTY CH. (MHz.) Config. (dB) with Duty Factor (dBi) Density Limit /Fail
(dBm/MHz) (dBm/MHz)
(dBm/MHz)
Ant3 [ Ant4 | Ant3 [ Ant4 [ SUM | Ant3 | Ant4 SUM

EHT20| MCS0| 2 | 001 | 5955 Full 0.36 | 0.40 6.98 -0.27 6.71 17.00 Pass
EHT20|MCS0| 2 | 001 | 5955 26/0 0.48 | 0.50 6.85 -0.27 6.58 17.00 Pass
EHT20| MCS0| 2 | 001 | 5955 52/37 0.53 | 0.52 6.69 -0.27 6.42 17.00 Pass
EHT20| MCS0| 2 | 001 | 5955 106/53 0.59 | 0.58 6.77 -0.27 6.51 17.00 Pass
EHT20| MCS0| 2 | 049 | 5955 | 52T+26T/70 | 0.24 | 0.23 6.70 -0.27 6.44 17.00 Pass
EHT20|MCS0| 2 | 049 | 5955 | 106T+26T/82 | 0.48 | 0.49 6.91 -0.27 6.64 17.00 Pass
EHT20| MCS0| 2 | 049 | 6195 Full 0.36 | 0.40 9.80 -0.27 9.53 17.00 Pass
EHT20|MCS0| 2 | 049 | 6195 26/4 048 | 0.50 9.60 -0.27 9.33 17.00 Pass
EHT20| MCS0| 2 | 049 | 6195 52/38 0.53 | 0.52 9.38 -0.27 9.12 17.00 Pass
EHT20|MCS0| 2 | 049 | 6195 106/53 0.59 | 058 9.48 -0.27 9.21 17.00 Pass
EHT20|MCSO| 2 | 093 | 6195 | 52T+26T/71 | 0.24 | 0.23 9.57 -0.27 9.31 17.00 Pass
EHT20|MCSO| 2 | 093 | 6195 | 106T+26T/83 | 0.48 | 0.49 9.50 -0.27 9.23 17.00 Pass
EHT20| MCS0| 2 | 093 | 6415 Full 0.36 | 0.40 11.17 -0.27 10.91 17.00 Pass
EHT20|MCS0| 2 | 093 | 6415 26/8 048 | 0.50 10.97 -0.27 10.71 17.00 Pass
EHT20| MCS0| 2 | 093 | 6415 52/40 0.53 | 0.52 11.15 -0.27 10.88 17.00 Pass
EHT20|MCS0| 2 | 093 | 6415 106/54 0.59 | 058 10.83 -0.27 10.56 17.00 Pass
EHT20| MCSO| 2 | 091 | 6415 | 52T+26T/72 | 0.24 | 0.23 11.05 -0.27 10.78 17.00 Pass
EHT20| MCSO| 2 | 091 | 6415 | 106T+26T/83 | 0.48 | 0.49 10.69 -0.27 10.42 17.00 Pass
EHT40| MCS0| 2 | 003 | 5965 Full 0.51 | 0.52 6.73 -0.27 6.46 17.00 Pass
EHT40|MCS0| 2 | 051 | 6205 Full 0.51 | 052 7.72 -0.27 7.45 17.00 Pass
EHT40| MCS0| 2 | 091 | 6405 Full 0.51 | 0.52 7.22 -0.27 6.95 17.00 Pass
EHT80| MCS0| 2 | 007 | 5985 Full 042 | 046 3.85 -0.27 3.58 17.00 Pass
EHT80| MCS0| 2 | 007 | 5985 | Puncture 20/8 [ 0.32 | 0.32 3.64 -0.27 3.37 17.00 Pass
EHT80|MCS0| 2 | 055 | 6225 Full 042 | 046 4.81 -0.27 4.54 17.00 Pass
EHT80| MCS0| 2 | 055 | 6225 | Puncture 20/4 [ 0.32 | 0.32 4.41 -0.27 4.14 17.00 Pass
EHT80|MCS0| 2 | 055 | 6225 | Puncture 20/2 | 0.32 | 0.32 4.76 -0.27 4.49 17.00 Pass
EHT80| MCS0| 2 | 087 | 6385 Full 042 | 0.46 4.63 -0.27 4.37 17.00 Pass
EHT80|MCS0| 2 | 087 | 6385 | Puncture 20/1 | 0.32 | 0.32 4.54 -0.27 4.27 17.00 Pass
EHT16Q MCSO| 2 | 015 | 6025 Full 0.64 | 0.64 1.53 -0.27 1.26 17.00 Pass
EHT16d MCSO| 2 [ 015 | 6025 [Puncture 40/192[ 0.49 | 0.49 1.35 -0.27 1.09 17.00 Pass
EHT164 MCS0| 2 | 015 | 6025 [Puncture 20/128/ 0.56 | 0.59 1.23 -0.27 0.96 17.00 Pass
EHT160 MCSO| 2 | 047 | 6185 Full 0.64 | 0.64 1.67 -0.27 1.40 17.00 Pass
EHT164 MCSO| 2 | 047 | 6185 |Puncture 40/48| 0.49 | 0.49 1.04 -0.27 0.77 17.00 Pass
EHT16q MCSO| 2 [ 047 | 6185 |Puncture 20/16| 0.56 | 0.59 1.16 -0.27 0.89 17.00 Pass
EHT16qQ MCSO| 2 | 079 | 6345 Full 0.64 | 0.64 1.90 -0.27 1.63 17.00 Pass
EHT16d MCSO| 2 [ 079 | 6345 | Puncture 40/3 | 0.49 | 0.49 1.89 -0.27 1.63 17.00 Pass
EHT164 MCSO| 2 | 079 | 6345 | Puncture 20/1 | 0.56 | 0.59 1.54 -0.27 1.27 17.00 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR2D0206-03J

U-NII-7 MIMO

99% 26 dB Emission
Mod. Data NDf CH. Freq. | RU Bandwidth Bandwidth Banfiw_idth Pas_s
Rate (MHz) [ Config. (MHz) (MHz) Limit /Fail

(MHz)

Ant 3 Ant 4 Ant 3 Ant 4

EHT20[ MCSO| 2 | 117 | 6535 | Ful 19.28 19.43 27.36 26.82 320.00 Pass
EHT20[ MCSO| 2 | 149 | 6695 | Ful 19.38 19.28 28.32 25.62 320.00 Pass
EHT20[ MCSO| 2| 181 | 6855 | Ful 19.28 19.33 26.82 25.50 320.00 Pass
EHT40[ MCSO| 2 | 123 | 6565 | Full 38.36 38.36 60.60 65.52 320.00 Pass
EHT40[ MCSO| 2 | 147 | 6685 | Ful 38.36 38.26 66.84 60.60 320.00 Pass
EHT40[ MCSO| 2 | 179 | 6845 | Ful 38.46 38.66 67.56 67.68 320.00 Pass
EHT80[ MCSO0| 2 | 135 | 6625 | Ful 77.44 77.44 106.56 105.60 320.00 Pass
EHT80[ MCSO| 2 | 151 | 6705 | Ful 77.44 77.44 90.96 85.68 320.00 Pass
EHT80[ MCSO0| 2 | 167 | 6785 | Ful 77.44 77.32 104.88 99.36 320.00 Pass
EHT160 MCSO| 2 | 143 | 6665 | Full 157.52 157.52 271.20 268.80 320.00 Pass
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Report Number : FR2D0206-03J

TEST RESULTS DATA
EIRP Power Table
U-NII-7 MIMO
Conducted DG EIRP EIRP

Data Freq. RU Power . Power _ Pass

Mod. | paa NTY CH. (Mqu) Config. (dBm) (dBi) (dBm) Power Limit | 25
(dBm)
Ant3 | Ant4 | SUM | Ant 3 | Ant 4 SUM

EHT20| MCSO| 2 [ 117 | 6535 Full 20.30 [ 19.80 | 23.07 -4.70 18.37 30.00 Pass
EHT20[{ MCSO| 2 | 117 | 6535 26/0 10.20 [ 10.50 | 13.36 -4.70 8.66 30.00 Pass
EHT20| MCSO| 2 | 117 | 6535 52/37 13.20 [ 13.00 | 16.11 -4.70 11.41 30.00 Pass
EHT20[{ MCSO| 2 | 117 | 6535 106/53 16.50 | 16.50 | 19.51 -4.70 14.81 30.00 Pass
EHT20[{ MCSO| 2 | 117 | 6535 | 52T+26T/70 |15.90 | 16.20 | 19.06 -4.70 14.36 30.00 Pass
EHT20{ MCSO| 2 | 117 | 6535 | 106T+26T/82 | 17.80 | 18.10 | 20.96 -4.70 16.26 30.00 Pass
EHT20| MCSO| 2 | 149 | 6695 Full 20.20 (20.10 | 23.16 -4.70 18.46 30.00 Pass
EHT20[{ MCSO| 2 | 149 | 6695 26/4 11.60 [ 12.40 | 15.03 -4.70 10.33 30.00 Pass
EHT20| MCSO| 2 | 149 | 6695 52/38 12.50 [ 13.50 | 16.04 -4.70 11.34 30.00 Pass
EHT20[{ MCSO| 2 | 149 | 6695 106/53 15.40 [ 16.20 | 18.83 -4.70 14.13 30.00 Pass
EHT20[{ MCSO| 2 | 149 | 6695 | 52T+26T/71 [15.40 | 15.70 | 18.56 -4.70 13.86 30.00 Pass
EHT20{ MCSO| 2 | 149 | 6695 | 106T+26T/83 | 17.40 [ 17.40 | 20.41 -4.70 15.71 30.00 Pass
EHT20| MCSO| 2 | 181 6855 Full 18.70 | 20.00 | 22.41 -4.70 17.71 30.00 Pass
EHT20|{ MCSO| 2 | 181 6855 26/8 9.00 | 9.50 |12.27 -4.70 7.57 30.00 Pass
EHT20| MCSO| 2 [ 181 6855 52/40 11.10 [ 12.50 | 14.87 -4.70 10.17 30.00 Pass
EHT20|{ MCSO| 2 | 181 6855 106/54 14.60 [ 15.70 | 18.20 -4.70 13.50 30.00 Pass
EHT20| MCSO| 2 | 181 6855 | 52T+26T/72 | 14.90 | 14.60 [ 17.76 -4.70 13.06 30.00 Pass
EHT20|{ MCSO| 2 | 181 6855 | 106T+26T/83 | 16.60 | 16.50 | 19.56 -4.70 14.86 30.00 Pass
EHT40| MCSO| 2 | 123 | 6565 Full 19.50 [ 19.30 | 22.41 -4.70 17.71 30.00 Pass
EHT40[{ MCSO| 2 | 147 | 6685 Full 19.50 [ 19.20 | 22.36 -4.70 17.66 30.00 Pass
EHT40| MCSO| 2 | 179 | 6845 Full 19.00 [ 19.50 | 22.27 -4.70 17.57 30.00 Pass
EHT80[{ MCSO| 2 | 135 | 6625 Full 19.10 (18.70 | 21.91 -4.70 17.21 30.00 Pass
EHT80[{ MCSO| 2 | 135 | 6625 | Puncture 20/8 | 17.80 | 17.90 | 20.86 -4.70 16.16 30.00 Pass
EHT80| MCSO| 2 | 151 6705 Full 18.50 (17.90 | 21.22 -4.70 16.52 30.00 Pass
EHT80| MCSO| 2 [ 151 6705 | Puncture 20/4 | 18.00 [ 17.90 | 20.96 -4.70 16.26 30.00 Pass
EHT80| MCSO| 2 | 151 6705 | Puncture 20/2 | 17.40 | 17.60 | 20.51 -4.70 15.81 30.00 Pass
EHT80| MCSO| 2 | 167 | 6785 Full 18.60 [ 18.20 | 21.41 -4.70 16.71 30.00 Pass
EHT80[{ MCSO| 2 | 167 | 6785 | Puncture 20/1 | 17.60 [ 17.80 | 20.71 -4.70 16.01 30.00 Pass
EHT16q MCSO| 2 | 143 | 6665 Full 18.20 | 18.00 | 21.11 -4.70 16.41 30.00 Pass
EHT16d MCSO| 2 | 143 | 6665 |Puncture 40/192 16.80 | 16.70 | 19.76 -4.70 15.06 30.00 Pass
EHT16q MCSO| 2 [ 143 | 6665 |Puncture 20/128 17.60 | 17.60 | 20.61 -4.70 15.91 30.00 Pass
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TEST RESULTS DATA
EIRP Power Spectral Density

Report Number : FR2D0206-03J

U-NII-7 MIMO
Conducted EIRP

Data Freq. RU FEa)zgr Eower Density DG. Powgr E”;':nF:th\;VSF Pass

Mod. Rate NTY CH. (MHz) Config. (dB) with Duty Factor (dBi) Density Limit IFail
(dBm/MHz) (dBm/MHz) (dBm/MHz)
Ant3 [ Ant4 | Ant3 [ Ant4 [ SUM | Ant3 [ Ant4 SUM

EHT20| MCSO| 2 | 117 | 6535 Full 0.36 | 0.40 11.21 -3.18 8.02 17.00 Pass
EHT20| MCS0| 2 | 117 | 6535 26/0 0.48 | 0.50 10.96 -3.18 7.77 17.00 Pass
EHT20| MCSO| 2 | 117 | 6535 52/37 0.53 | 0.52 11.03 -3.18 7.84 17.00 Pass
EHT20| MCS0| 2 | 117 | 6535 106/53 0.59 | 0.58 11.09 -3.18 7.91 17.00 Pass
EHT20|MCSO| 2 | 117 | 6535 | 52T+26T/70 | 0.24 | 0.23 11.06 -3.18 7.88 17.00 Pass
EHT20| MCSO| 2 | 117 | 6535 | 106T+26T/82 | 0.48 | 0.49 10.89 -3.18 7.71 17.00 Pass
EHT20| MCSO| 2 | 149 | 6695 Full 0.36 | 0.40 10.90 -3.18 7.72 17.00 Pass
EHT20| MCS0| 2 | 149 | 6695 26/4 0.48 | 0.50 10.87 -3.18 7.69 17.00 Pass
EHT20| MCSO| 2 | 149 | 6695 52/38 053 | 052 10.87 -3.18 7.69 17.00 Pass
EHT20| MCS0| 2 | 149 | 6695 106/53 0.59 | 0.58 10.35 -3.18 7.16 17.00 Pass
EHT20|MCSO| 2 | 149 | 6695 | 52T+26T/71 024 | 023 10.90 -3.18 7.71 17.00 Pass
EHT20| MCSO| 2 | 149 | 6695 | 106T+26T/83 | 0.48 | 0.49 10.63 -3.18 7.44 17.00 Pass
EHT20| MCSO| 2 | 181 | 6855 Full 0.36 | 0.40 9.84 -3.18 6.66 17.00 Pass
EHT20| MCS0| 2 | 181 | 6855 26/8 0.48 | 0.50 9.56 -3.18 6.38 17.00 Pass
EHT20| MCSO| 2 | 181 | 6855 52/40 053 | 052 9.74 -3.18 6.56 17.00 Pass
EHT20| MCS0| 2 | 181 | 6855 106/54 0.59 | 0.58 9.78 -3.18 6.60 17.00 Pass
EHT20|MCSO| 2 | 181 | 6855 | 52T+26T/72 | 0.24 | 0.23 9.83 -3.18 6.65 17.00 Pass
EHT20| MCSO| 2 | 181 | 6855 | 106T+26T/83 | 0.48 | 0.49 9.50 -3.18 6.31 17.00 Pass
EHT40| MCSO| 2 | 123 | 6565 Full 051 | 052 7.61 -3.18 4.43 17.00 Pass
EHT40| MCS0O| 2 | 147 | 6685 Full 0.51 0.52 7.48 -3.18 4.29 17.00 Pass
EHT40| MCSO| 2 | 179 | 6845 Full 051 | 052 7.15 -3.18 3.97 17.00 Pass
EHT80| MCS0| 2 | 135 | 6625 Full 042 | 0.46 4.25 -3.18 1.07 17.00 Pass
EHT80|MCSO| 2 | 135 | 6625 | Puncture 20/8 | 0.32 | 0.32 417 -3.18 0.98 17.00 Pass
EHT80| MCS0| 2 | 151 | 6705 Full 042 | 0.46 3.95 -3.18 0.77 17.00 Pass
EHT80|MCSO| 2 | 151 | 6705 | Puncture 20/4 | 0.32 | 0.32 3.91 -3.18 0.73 17.00 Pass
EHT80| MCS0| 2 | 151 | 6705 | Puncture 20/2 | 0.32 | 0.32 3.73 -3.18 0.54 17.00 Pass
EHT80| MCSO| 2 | 167 | 6785 Full 042 | 0.46 3.63 -3.18 0.44 17.00 Pass
EHT80| MCS0| 2 | 167 | 6785 | Puncture 20/1 | 0.32 | 0.32 3.61 -3.18 0.43 17.00 Pass
EHT16d MCS0| 2 | 143 | 6665 Full 064 | 064 0.43 -3.18 -2.76 17.00 Pass
EHT160 MCSO| 2 | 143 | 6665 | Puncture 40/192| 0.49 | 0.49 0.05 -3.18 -3.13 17.00 Pass
EHT16q MCSO| 2 | 143 | 6665 | Puncture 20/128| 0.56 | 0.59 0.22 -3.18 -2.96 17.00 Pass
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL: 886-3-327-0868 Page Number :BlofB1
FAX: 886-3-327-0855



EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

Level in dBuV
(6)]
Q

2D0206-03
Mode 1
120Vac/60Hz
Line

Full Spectrum

CISPR:OP LimitatMaimn Plorts

1 » .
30t &

20t

10T
0 } } } —+— } } } +— } }

150k 30040000 8001M 2M  3M 4M5M6 8 10M
Frequency in Hz
Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.170250 29.81 54.95 25.14 | L1 OFF 19.9
0.170250 43.00 64.95 21.95 | L1 OFF 19.9
0.181500 31.38 54.42 23.04 | L1 OFF 19.9
0.181500 44.24 64.42 20.18 | L1 OFF 19.9
1.104000 27.75 46.00 18.25 | L1 OFF 19.9
1.104000 37.18 56.00 18.82 | L1 OFF 19.9
1.200750 28.01 46.00 17.99 | L1 OFF 19.9
1.200750 37.54 56.00 18.46 | L1 OFF 19.9
1.293000 28.90 46.00 17.10 | L1 OFF 19.9
1.293000 39.39 56.00 16.61 | L1 OFF 19.9
1.401000 29.22 46.00 16.78 | L1 OFF 19.9
1.401000 40.46 56.00 1554 | L1 OFF 19.9
1.533750 29.59 46.00 16.41 | L1 OFF 19.9
1.533750 40.74 56.00 1526 | L1 OFF 19.9
1.657500 29.57 46.00 16.43 | L1 OFF 19.9
1.657500 41.12 56.00 14.88 | L1 OFF 19.9
1.810500 29.32 46.00 16.68 | L1 OFF 19.9
1.810500 40.33 56.00 15.67 | L1 OFF 19.9
1.898250 28.57 46.00 17.43 | L1 OFF 19.9
1.898250 39.01 56.00 16.99 | L1 OFF 19.9
2.087250 27.31 46.00 18.69 | L1 OFF 19.9




2.087250 35.75 56.00 20.25 | L1 OFF 19.9
10.023000 26.65 50.00 23.35 | L1 OFF 20.2
10.023000 28.96 60.00 31.04 | L1 OFF 20.2




EUT Information

Report NO : 2D0206-03
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
Joal
° e,
'E 504 et : CISPR-Ave Limitiat Main Plorts
[5) - i
> 1. & S S T mEEnRET
[
= 40l ® w »
1 *
301 P
20T
10t
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.170250 28.73 54.95 26.22 | N OFF 19.9
0.170250 41.68 64.95 23.27 | N OFF 19.9
0.188250 31.45 54,11 22.66 | N OFF 19.9
0.188250 44.54 64.11 1957 | N OFF 19.9
1.230000 27.46 46.00 18.54 | N OFF 19.9
1.230000 39.66 56.00 16.34 | N OFF 19.9
1.338000 28.38 46.00 17.62 | N OFF 19.9
1.338000 41.04 56.00 1496 | N OFF 19.9
1.441500 28.76 46.00 17.24 | N OFF 19.9
1.441500 41.81 56.00 1419 | N OFF 19.9
1.587750 29.56 46.00 16.44 | N OFF 19.9
1.587750 42.45 56.00 1355 | N OFF 19.9
1.779000 28.86 46.00 17.14 | N OFF 19.9
1.779000 41.43 56.00 1457 | N OFF 19.9
1.887000 28.51 46.00 17.49 | N OFF 19.9
1.887000 40.42 56.00 1558 | N OFF 19.9
2.058000 27.15 46.00 18.85 | N OFF 19.9
2.058000 36.91 56.00 19.09 | N OFF 19.9
9.478500 26.18 50.00 23.82 | N OFF 20.2
9.478500 28.18 60.00 31.82 | N OFF 20.2




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

Appendix C. Radiated Spurious Emission

Temperature : 21~26°C
Test Engineer : Bigshow Wang, Quentin Liu and Eric Xiao
Relative Humidity : 45~60%
Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5919.35 57.09 -31.11 88.2 49.63 34.22 9.77 36.53 | 100 69 P H
5924.3 43.3 -24.9 68.2 35.85 34.2 9.78 36.53 | 100 69 A H
* 5955 104.16 - - 96.77 34.1 9.82 36.53 | 100 69 P H
* 5955 96.76 - - 89.37 34.1 9.82 36.53 | 100 69 A H
H
802.11a
H
CHO1
5924.15 55.67 -32.53 88.2 48.22 34.2 9.78 36.53 | 267 292 P \%
5955MHz
5923.55 44.59 -23.61 68.2 37.13 34.21 9.78 36.53 | 267 292 A \%
* 5955 106.97 - - 99.58 34.1 9.82 36.53 | 267 292 P \Y
* 5955 99.59 - - 92.2 34.1 9.82 36.53 | 267 292 A \%
\Y
\%
TEL: 886-3-327-0868 Page Number : C1 of C50

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

* 6195.6 104.84 97.04 34.2 10.04 | 36.44 | 100 92 H
* 6195 98.04 90.24 34.2 10.04 | 36.44 | 100 92 H
H
H
H

802.11a
H

CH 49

* 6195 107.83 100.03 34.2 10.04 | 36.44 | 288 294 \%

6195MHz
* 6195 100.69 92.89 34.2 10.04 | 36.44 | 288 294 \%
\%
\%
\%
\%
* 6415 107.19 98.68 34.8 10.06 | 36.35 | 100 72 H
* 6415 98.02 89.51 34.8 10.06 | 36.35 | 100 72 H
H
H
H

802.11a
H

CH 93

* 6415 108.21 99.7 34.8 10.06 | 36.35 | 283 292 \Y

6415MHz
* 6415 101.19 92.68 34.8 10.06 | 36.35 | 283 292 \%
\Y
\%
\Y
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C2 of C50

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

Band 5 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
11910 51.83 -22.17 74 52.78 39.02 13.29 | 53.26 - - P H
11910 4235 |-11.65 54 43.3 39.02 13.29 | 53.26 - - A | H
17865 57.47 -16.53 74 52.96 40.68 16.33 52.5 100 258 P H
17865 48.56 -5.44 54 44.05 40.68 16.33 52.5 100 258 A H
H
H
H
H
H
H
H
802.11a
H
CHO1
11910 51.53 -22.47 74 52.48 39.02 13.29 | 53.26 - - P \%
5955MHz
11910 42.27 -11.73 54 43.22 39.02 13.29 | 53.26 - - A \%
17865 59.77 -14.23 74 55.26 40.68 16.33 52.5 100 278 P \
17865 50.29 -3.71 54 45.78 40.68 16.33 52.5 100 | 278 | A | V
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C3 of C50
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
12390 48.35 -25.65 74 59 39.03 1353 | 63.21 - - P H
12390 3858 |-15.42 54 49.23 39.03 13.53 | 63.21 - - A | H
18585 63.25 -10.75 74 84.81 375 -3.51 55.55 150 251 P H
18585 47.28 -6.72 54 68.84 37.5 -3.51 55.55 150 251 A H
H
H
H
H
H
H
H
802.11a
H
CH 49
12390 48.01 |-25.99 74 58.66 39.03 13.53 | 63.21 - - P |V
6195MHz
12390 38.22 |-15.78 54 48.87 39.03 13.53 | 63.21 - - AV
18585 62.9 -11.1 74 84.46 375 -3.51 55.55 150 279 P \
18585 50.59 -3.41 54 72.15 375 -351 | 5555 | 150 | 279 | A | V
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C4 of C50
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Report No. : FR2D0206-03J

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
12830 48.37 -39.83 88.2 57.71 39.69 13.67 | 62.79 - - P H
19245 62.27 -11.73 74 83.4 3741 6.2 55.2 150 249 P H
19245 48.52 -5.48 54 69.65 37.41 6.2 55.2 150 249 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 93
12830 48.47 -39.73 88.2 57.81 39.69 13.67 | 62.79 - - P \%
6415MHz
19245 63.22 -10.78 74 84.35 3741 6.2 55.2 150 264 \Y
19245 50.05 -3.95 54 71.18 3741 6.2 55.2 150 264 A \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI 802.11be EHT20 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
5915.15 55.68 -32.52 88.2 48.2 34.24 9.77 36.53 100 77 P H
5925 42.13 -26.07 68.2 34.68 34.2 9.78 36.53 100 77 A H
* 5955 102.79 - - 95.4 34.1 9.82 36.53 100 7 P H
* 5955 92.28 - - 84.89 34.1 9.82 36.53 100 77 A H
802.11be H
EHT20 Full H
CHO1 5924.3 55.1 -33.1 88.2 47.65 34.2 9.78 36.53 348 286 P \%
5955MHz 5924.3 42.6 -25.6 68.2 35.15 34.2 9.78 | 3653 | 348 | 286 | A | V
* 5955 104.09 - - 96.7 34.1 9.82 36.53 348 286 P \%
* 5955 94.21 - - 86.82 34.1 9.82 36.53 348 286 A \%
\%
\%
TEL: 886-3-327-0868 Page Number : C6 of C50

FAX: 886-3-327-0855
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6195 105.33 97.53 34.2 10.04 | 36.44 | 100 | 91 H
6195 95.32 87.52 34.2 10.04 | 36.44 | 100 | 91 H
H
H
802.11be H
EHT20 Full H
CH 49 6195 107.37 99.57 34.2 10.04 | 36.44 | 286 | 295 \Y
6195MHz 6195 98.55 90.75 34.2 10.04 | 36.44 | 286 | 295 Y
\Y
Y
Y
Y
6415 105.28 96.77 34.8 10.06 | 36.35 | 100 | 71 H
6415 96.32 87.81 34.8 10.06 | 36.35 | 100 | 71 H
H
H
802.11be H
EHT20 Full H
CH 93 6415 106.95 98.44 34.8 10.06 | 36.35 | 280 | 292 %
6415MHz 6415 98.37 89.86 34.8 10.06 | 36.35 | 280 | 292 \%
Y,
\Y
Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C7 of C50
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Band 5 5925~6425MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11910 50.12 -23.88 74 51.07 39.02 13.29 53.26 - - P H
11910 41.34 | -12.66 54 42.29 39.02 13.29 | 53.26 - - A | H
17865 63.11 -10.89 74 58.6 40.68 16.33 525 100 256 P H
17865 44.71 -9.29 54 40.2 40.68 16.33 525 100 256 A H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CHO1 11910 50.97 -23.03 74 51.92 39.02 13.29 53.26 - - P \%
5955MHz 11910 41.14 | -12.86 54 42,09 | 39.02 | 13.29 | 53.26 - - AV
17865 65.89 -8.11 74 61.38 40.68 16.33 52.5 100 | 278 P |V
17865 50.4 -3.6 54 45.89 40.68 16.33 52.5 100 | 278 AV
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C8 of C50
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12390 48.03 -25.97 74 58.68 39.03 13.53 63.21 - - P H
12390 38.31 |-15.69 54 48.96 39.03 1353 | 63.21 - - A | H
18585 62.34 -11.66 74 83.9 375 -3.51 55.55 150 252 P H
18585 49.11 -4.89 54 70.67 375 -3.51 55.55 150 252 A H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 49 12390 46.84 -27.16 74 57.49 39.03 13.53 63.21 - - P \%
6195MHz 12390 37.56 | -16.44 54 4821 | 39.03 | 1353 | 63.21 - - AV
18585 63.91 |-10.09 74 85.47 375 -3.51 | 5555 | 150 | 275 P \Y
18585 49.94 -4.06 54 71.5 375 -3.51 | 5555 | 150 | 275 A |V
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C9 of C50
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
12830 48.45 | -39.75 88.2 57.79 | 39.69 | 13.76 | 62.79 - - P | H
19245 60.57 |-13.43 74 81.7 3741 | -334 | 552 | 150 | 248 | P
19245 47.37 -6.63 54 68.5 3741 | -334 | 552 | 150 | 248 | A
802.11be
EHT20 Full
CH 93 12830 47.63 | -40.57 88.2 56.97 | 39.69 | 13.76 | 62.79 . . P
6415MHz 19245 61.4 -12.6 74 82.53 37.41 -3.34 55.2 150 | 278
19245 48.1 5.9 54 69.23 | 37.41 | -334 | 552 | 150 | 278 | A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : C10 of C50

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI 802.11be EHT40 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
5924.79 68.9 -19.3 88.2 61.45 34.2 9.78 36.53 100 75 P H
5920.3 54.17 -14.03 68.2 46.71 34.22 9.77 36.53 100 75 A H
* 5965 102.28 - - 94.87 34.1 9.83 36.52 100 75 P H
* 5965 92.25 - - 84.84 34.1 9.83 36.52 100 75 A H
802.11be H
EHT40 Full H
CHO03 5924.45 70.47 -17.73 88.2 63.02 34.2 9.78 36.53 328 285 P \%
5965MHz 5924.6 56.23 | -11.97 68.2 48.78 34.2 9.78 | 3653 | 328 | 285 | A | V
* 5965 102.71 - - 95.3 34.1 9.83 36.52 328 285 P \%
* 5965 93.49 - - 86.08 34.1 9.83 36.52 328 285 A \%
\%
\%
TEL: 886-3-327-0868 Page Number : C11 of C50
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6205 102.13 | 13.93 88.2 9431 | 3421 | 1004 | 36.43 | 100 | 92 H
6205 92.81 | 24.61 68.2 84.99 | 3421 | 10.04 | 36.43 | 100 | 92 H
H
H
802.11be H
EHTA40 Full H
CH 51 6205 104.7 16.5 88.2 96.88 | 34.21 | 10.04 | 36.43 | 284 | 294 \Y
6205MHz 6205 96.6 28.4 68.2 88.78 | 34.21 | 10.04 | 36.43 | 284 | 294 Y
\Y
Y
Y
Y
6405 102.13 | 13.93 88.2 93.63 34.8 10.05 | 36.35 | 100 | 73 H
6405 92.67 | 24.47 68.2 84.17 34.8 10.05 | 36.35 | 100 | 73 H
H
H
802.11be H
EHTA40 Full H
CH 91 6405 104.49 | 16.29 88.2 95.99 34.8 10.05 | 36.35 | 284 | 291 %
6405MHz 6405 95.17 26.97 68.2 86.67 34.8 10.05 | 36.35 | 284 | 291 \%
Y,
\Y
Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C12 of C50
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Band 5 5925~6425MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path [Preamp| Ant | Table |Peak Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m) (dB) (dBpV/m)| (dBpV) | (dB/m) |(dB)| (dB) |(cm )/(deg )/(P/A)(H/V)
11930 50.14 -23.86 74 51.05 39.06 | 13.3 | 53.27 - - P | H
11930 40.98 -13.02 54 41.89 39.06 | 13.3 | 53.27 - - A | H
17895 61.99 -12.01 74 57.1 40.96 |16.34| 5241 | 100 | 255 | P | H
17895 48.51 -5.49 54 43.62 40.96 |16.34| 5241 | 100 | 255 | A | H
H
H
H
H
H
H
802.11be
H
EHT40
H
Full
11930 49.71 -24.29 74 50.62 39.06 | 13.3 | 53.27 - - P |V
CHO03
11930 40.98 -13.02 54 41.89 39.06 | 13.3 | 53.27 - - AV
5965MHz
17895 66.58 -7.42 74 61.69 40.96 |16.34| 52.41 | 100 | 279 | P | V
17895 50.41 -3.59 54 45.52 40.96 |16.34| 52.41 | 100 | 279 | A | V
\
\
\
\
\
\
\
\
TEL: 886-3-327-0868 Page Number : C13 of C50
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12410 46.72 -27.28 74 574 39.01 13.55 63.24 - - P H
12410 37.42 -16.58 54 48.1 39.01 13.55 63.24 - - A H
18615 61.66 -12.34 74 83.11 37.58 -3.5 55.53 150 252 P H
18615 46.86 -7.14 54 68.31 37.58 -3.5 55.53 150 252 A H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH51 12410 46.89 -27.11 74 57.57 39.01 13.55 63.24 - - P \%
6205MHz 12410 37.52 | -16.48 54 48.2 39.01 | 13.55 | 63.24 - - AV
18615 62.77 -11.23 74 84.22 37.58 -3.5 55.53 150 277 P \Y,
18615 49.98 -4.02 54 71.43 37.58 -3.5 55.53 | 150 | 277 A |V
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C14 of C50
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
12810 47.81 |-40.39 88.2 57.26 | 39.63 | 13.75 | 62.83 - - P | H
19215 53.62 |-20.38 74 7474 | 37.44 | -335 | 5521 | 150 | 265 | P
19215 39.88 |-14.12 54 61 37.44 | -335 | 5521 | 150 | 265 | A
802.11be
EHT40 Full
CHO91 12810 47.93 | -40.27 88.2 57.38 | 39.63 | 13.75 | 62.83 - - P
6405MHz 19215 55.51 | -18.49 74 76.63 37.44 -3.35 | 55.21 | 150 | 279
19215 42.33 | -11.67 54 63.45 | 37.44 | -335 | 5521 | 150 | 279 | A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C15 of C50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI 802.11be EHT80 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
5922.23 67.9 -20.3 88.2 60.44 34.21 9.78 36.53 268 246 P H
5924.82 56.43 -11.77 68.2 48.98 34.2 9.78 36.53 268 246 A H
* 5985 99.31 - - 91.87 34.1 9.86 36.52 268 246 P H
* 5985 89.16 - - 81.72 34.1 9.86 36.52 268 246 A H
802.11be H
EHT80 Full H
CH 07 5922.23 69.94 -18.26 88.2 62.48 34.21 9.78 36.53 269 294 P \%
5985MHz 5922.16 59.53 | -8.67 68.2 52.08 | 34.21 9.77 | 3653 | 269 | 294 | A | V
* 5985 101.3 - - 93.86 34.1 9.86 36.52 269 294 P \%
* 5985 92.37 - - 84.93 34.1 9.86 36.52 269 294 A \%
\%
\%
TEL: 886-3-327-0868 Page Number : C16 of C50
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6225 98.68 | 10.48 88.2 90.82 | 34.25 | 10.04 | 36.43 | 100 | 91 H
6225 90.17 | 21.97 68.2 8231 | 3425 | 10.04 | 36.43 | 100 | 91 H
H
H
802.11be H
EHTSO0 Full H
CH 55 6225 101.53 | 13.33 88.2 93.67 | 34.25 | 10.04 | 36.43 | 287 | 294 \Y
6225MHz 6225 93.83 | 25.63 68.2 85.97 | 34.25 | 10.04 | 36.43 | 287 | 294 Y
\Y
Y
Y
Y
6385 101.29 | 13.09 88.2 92.83 | 34.77 | 1005 | 36.36 | 100 | 71 H
6385 90.29 | 22.09 68.2 81.83 | 34.77 | 1005 | 36.36 | 100 | 71 H
H
H
802.11be H
EHTSO0 Full H
CH 87 6385 101.2 13 88.2 92.74 | 3477 | 1005 | 36.36 | 286 | 291 %
6385MHz 6385 93.7 25.5 68.2 85.24 3477 | 10.05 | 36.36 | 286 | 291 \%
Y,
\Y
Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C17 of C50
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FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

Band 5 5925~6425MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11970 50.97 -23.03 74 51.8 39.14 13.18 53.29 - - P H
11970 41.47 -12.53 54 42.3 39.14 13.18 53.29 - - A H
17960 62.68 -11.32 74 57.28 41.24 16.25 52.22 150 257 P H
17960 48.18 -5.82 54 42.78 41.24 16.25 52.22 150 257 A H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 07 11970 51.53 -22.47 74 52.36 39.14 13.18 53.29 - - P \%
5985MHz 11970 42,77 | -11.23 54 43.6 39.14 | 13.18 | 53.29 - - AV
17955 65.6 -8.4 74 60.23 41.22 16.25 52.23 150 278 P Vv
17955 50.12 -3.88 54 44.75 41.22 16.25 52.23 150 278 A \%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C18 of C50
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Report No. : FR2D0206-03J

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12450 47.94 -26.06 74 58.64 39.05 13.56 63.31 - - P H
18675 51.62 -22.38 74 72.88 37.72 -3.49 | 5549 | 150 | 189 P H
18675 45.02 -8.98 54 66.28 37.72 -3.49 55.49 150 189 A H
H
H
H
H
H
H
H
802.11be H
EHTS80 Full H
CH 55 12450 46.14 | -27.86 74 56.84 39.05 13.56 | 63.31 - - P |V
6225MHz 18675 51.84 | -22.16 74 73.1 37.72 | -3.49 | 5549 | 150 & 98 v
18675 46.71 -7.29 54 67.97 37.72 -3.49 55.49 150 98 A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C19 of C50

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12770 46.93 -41.27 88.2 56.54 39.57 13.72 62.9 - - P H
19155 47.75 -26.25 74 68.86 37.51 -3.38 55.24 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 87 12770 46.48 -41.72 88.2 56.09 39.57 13.72 62.9 - - P \%
6385MHz 19155 47.8 -26.2 74 68.91 | 3751 | -3.38 | 55.24 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C20 of C50
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FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI 802.11be EHT160 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5912.05 75.55 -12.65 88.2 68.07 34.25 9.76 36.53 | 266 | 245 P H
5907.43 64.74 -3.46 68.2 57.24 34.27 9.76 36.53 266 245 A H
* 6025 98.17 - - 90.63 34.15 9.9 36.51 | 266 | 245 P H
* 6025 88.55 - - 81.01 34.15 9.9 36.51 | 266 | 245 A H
802.11be
H
EHT160
H
Full
c 5912.05 76.07 -12.13 88.2 68.59 34.25 9.76 36.53 | 257 | 293 P \Y
H 15
5912.05 66.1 2.1 68.2 58.62 34.25 9.76 36.53 | 257 | 293 A |V
6025MHz
* 6025 99.34 - - 91.8 34.15 9.9 36.51 | 257 | 293 P \Y
* 6025 90.42 - - 82.88 34.15 9.9 36.51 | 257 | 293 A |V
\%
\%
* 6185 97.57 - - 89.78 34.2 10.03 | 36.44 | 260 | 246 P H
* 6185 88.58 - - 80.79 34.2 10.03 | 36.44 | 260 | 246 A H
H
H
802.11be H
EHT160 H
FullCH 47| ~* 6185 99.8 - - 92.01 34.2 10.03 | 36.44 | 299 | 290 P \Y
6185MHz | * 6185 91.49 - - 83.7 34.2 10.03 | 36.44 | 299 | 290 | A | V
Vv
\Y%
\%
\Y%
TEL: 886-3-327-0868 Page Number 1 C21 of C50
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* 6345 96.75 - - 88.4 34.68 10.05 | 36.38 | 259 | 246 P H
* 6345 87.63 - - 79.28 34.68 10.05 36.38 259 246 A H
H
H
802.11be H
EHT160 H
FullCH79| = 6345 100.17 - - 91.82 34.68 10.05 36.38 289 292 P \%
6345MHz |« 6345 90.79 - - 82.44 | 3468 | 10.05 | 36.38 | 289 | 292 | A | V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C22 of C50
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FCC RADIO TEST REPORT
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Band 5 5925~6425MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12050 47.72 -26.28 74 57.81 39.2 13.36 | 62.65 - - P H
18075 56.35 -17.65 74 78.67 37.25 -3.72 | 55.85 | 150 | 291 P H
18075 49.58 -4.42 54 71.9 37.25 -3.72 | 55.85 | 150 | 291 A H
H
H
H
H
H
H
H
802.11be
H
EHT160
H
Full
12050 47.93 -26.07 74 58.02 39.2 13.36 | 62.65 - - P \
CH 15
18075 52.98 -21.02 74 75.3 37.25 -3.72 | 55.85 | 150 86 \
6025MHz
18075 45.79 -8.21 54 68.11 37.25 -3.72 | 55.85 | 150 86 A |V
\
\
\
\
\
\
\
\
\
TEL: 886-3-327-0868 Page Number : C23 of C50
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12370 46.47 -27.53 74 57.04 39.09 13.52 63.18 - - P H
18555 50.95 -23.05 74 72.6 37.43 -3.51 55.57 150 79 P H
18555 46.65 -7.35 54 68.3 37.43 -3.51 55.57 150 79 A H
H
H
H
H
H
H
H
802.11be H
EHT160 H
Full CH 47 12370 46.65 -27.35 74 57.22 39.09 13.52 63.18 - - P \%
6185MHz 18555 52.33 | -21.67 74 7398 | 37.43 | -351 | 5557 | 150 | 279 Y
18555 45.66 -8.34 54 67.31 37.43 -3.51 | 55,57 | 150 | 279 AV
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 C24 of C50
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Report No. : FR2D0206-03J

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12690 46.63 -27.37 74 56.49 39.49 13.69 63.04 - - P H
19035 45.28 -28.72 74 66.34 37.66 -3.43 | 55.29 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT160 H
Full CH 79 12690 47.04 -26.96 74 56.9 39.49 13.69 | 63.04 - - P \Y
6345MHz 19035 4457 | -29.43 74 65.63 | 37.66 | -3.43 | 55.29 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI 802.11a (Fundamental @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 6535 103.92 - - 94.88 35.21 10.15 | 36.32 | 100 116 P H
* 6535 97.22 - - 88.18 35.21 10.15 | 36.32 | 100 116 A H
H
H
H
802.11a
H
CH 117
* 6535 104.33 - - 95.29 35.21 10.15 | 36.32 | 251 | 289 P \Y
6535MHz
* 6535 97.62 - - 88.58 35.21 10.15 | 36.32 | 251 | 289 A |V
\Y
\Y
\Y
\Y
* 6695 106.91 - - 97.05 35.88 10.32 | 36.34 | 100 112 P H
* 6695 99.44 - - 89.58 35.88 10.32 | 36.34 | 100 112 A H
H
H
H
802.11a
H
CH 149
* 6695 106.48 - - 96.62 35.88 10.32 | 36.34 | 248 | 293 P \Y
6695MHz
* 6695 99 - - 89.14 35.88 10.32 | 36.34 | 248 | 293 A |V
\Y
\%
\Y
\%
TEL: 886-3-327-0868 Page Number : C26 of C50

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

* 6855 105.88 - - 96.2 35.6 1045 | 36.37 | 100 119 P H
* 6855 99.06 - - 89.38 35.6 1045 | 36.37 | 100 119 A H
H
H
H
802.11a
H
CH 181
* 6855 107.15 - - 97.47 35.6 1045 | 36.37 | 253 294 P \%
6855MHz
* 6855 100.02 - - 90.34 35.6 1045 | 36.37 | 253 294 A \%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C27 of C50
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Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13070 47.98 -40.22 88.2 57 39.59 1391 | 62.52 - - P H
19605 51.16 -22.84 74 71.95 37.54 -3.27 55.06 150 308 P H
19605 43.74 -10.26 54 64.53 37.54 -3.27 55.06 100 308 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 117
13070 47.1 -41.1 88.2 56.12 39.59 1391 | 62.52 - - P \%
6535MHz
19605 55.72 -18.28 74 76.51 37.54 -3.27 55.06 150 190 \%
19605 50.18 -3.82 54 70.97 37.54 -3.27 | 55.06 | 150 | 190 | A | V
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C28 of C50
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13390 49.35 -24.65 74 57.81 40.07 1419 | 62.72 - - P H
13390 40.33 | -13.67 54 48.79 40.07 14.19 | 62.72 - - A | H
20085 57.09 -16.91 74 77.84 375 -3.35 54.9 150 178 P H
20085 50.27 -3.73 54 71.02 37.5 -3.35 54.9 150 178 A H
H
H
H
H
H
H
H
802.11a
H
CH 149
13390 49.18 -24.82 74 57.64 40.07 1419 | 62.72 - - P \%
6695MHz
13390 40.45 -13.55 54 48.91 40.07 14.19 | 62.72 - - A \%
20085 55.88 | -18.12 74 76.63 375 -3.35 54.9 150 | 175 P |V
20085 50.66 -3.34 54 71.41 375 -3.35 54.9 150 | 175 | A | V
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 C29 of C50
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13710 49.08 -39.12 88.2 57.59 39.99 14.46 | 62.96 - - P H
20565 55.98 -18.02 74 76.48 37.65 -3.26 54.89 | 150 192 P H
20565 45.93 -8.07 54 66.43 37.65 -3.26 54.89 | 150 192 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 181
13710 49.22 -38.98 88.2 57.73 39.99 14.46 | 62.96 - - P \Y
6855MHz
20565 56.89 -17.11 74 77.39 37.65 -3.26 54.89 | 150 198 \Y
20565 48.05 -5.95 54 68.55 37.65 -3.26 54.89 | 150 198 A \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI 802.11be EHT20 Full (Fundamental @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) |(P/A)|(HIV)
* 6535 103.14 - - 94.1 35.21 10.15 | 36.32 100 106 P H
* 6535 94.92 - - 85.88 35.21 10.15 36.32 100 106 A H
H
H
802.11be H
EHT20 Full H
CH 117 * 6535 100.81 - - 91.77 35.21 10.15 36.32 243 301 P \%
6535MHz | * 6535 92.78 - - 83.74 | 3521 | 10.15 | 36.32 | 243 | 301 | A | V
\%
\%
\%
\%
* 6695 106.17 - - 96.31 35.88 10.32 | 36.34 100 111 P H
* 6695 97.58 - - 87.72 35.88 10.32 | 36.34 100 111 A H
H
H
802.11be H
EHT20 Full H
CH 149 * 6695 106.19 - - 96.33 35.88 10.32 | 36.34 249 294 P \Y,
6695MHz | * 6695 97.9 - - 88.04 | 3588 | 10.32 | 36.34 | 249 | 294 | A | V
Vv
\%
\%
\%

TEL: 886-3-327-0868 Page Number : C31 of C50
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6535 103.92 94.88 35.21 10.15 | 36.32 | 100 | 116 H
6535 97.22 88.18 35.21 10.15 36.32 100 116 H
H
H
802.11be H
EHT20 Full H
CH 181 6535 104.33 95.29 35.21 10.15 36.32 251 289 \%
6855MHz 6535 97.62 88.58 | 3521 | 10.15 | 36.32 | 251 | 289 v
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C32 of C50
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Band 7 - 6525~6875MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13070 47.59 -40.61 88.2 56.61 39.59 13.91 62.52 - - P H
19605 53.97 -20.03 74 74.76 37.54 -3.27 55.06 150 261 P H
19605 42.07 -11.93 54 62.86 37.54 -3.27 55.06 150 261 A H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 117 13070 46.95 |-41.25 88.2 55.97 39.59 13.91 | 62.52 - - P |V
6535MHz 19605 61.2 -12.8 74 81.99 | 3754 | -3.27 | 55.06 | 150 | 21 %
19605 50.53 -3.47 54 71.32 37.54 -3.27 | 55.06 | 150 21 AV
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 C33 of C50

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13390 47.91 -26.09 74 56.37 40.07 14.19 62.72 - - P H
20085 58.01 -15.99 74 78.76 37.5 -3.35 54.9 150 243 P H
20085 48 -6 54 68.75 375 -3.35 54.9 150 243 A H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 149 13390 47.84 -26.16 74 56.3 40.07 14.19 62.72 - - P \%
6695MHz 20085 60.45 | -13.55 74 81.2 375 -335 | 549 | 150 | 327 v
20085 50.85 -3.15 54 71.6 375 -3.35 54.9 150 | 327 A |V
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C34 of C50

FAX: 886-3-327-0855
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
13710 49.18 | -39.02 88.2 57.69 | 39.99 | 14.46 | 62.96 - - P | H
20565 50.73 | -23.27 74 7123 | 3765 | -3.26 | 54.89 | 150 | 243 | P
20565 41.1 -12.9 54 61.6 37.65 | -3.26 | 54.89 | 150 | 243 | A
802.11be
EHT20 Full
CH 181 13710 50.14 | -38.06 88.2 58.65 | 39.99 | 14.46 | 62.96 - . P
6855MHz 20565 51.77 |-22.23 74 72.27 37.65 -3.26 | 54.89 | 150 29
20565 4234 | -11.66 54 62.84 | 3765 | -3.26 | 54.89 | 150 | 29 A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C35 of C50

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI 802.11be EHT40 Full (Fundamental @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
* 6565 101.28 - - 92.04 35.39 10.17 | 36.32 100 111 P H
* 6565 93.09 - - 83.85 35.39 10.17 36.32 100 111 A H
H
H
802.11be H
EHT40 Full H
CH 123 * 6565 103.48 - - 94.24 35.39 10.17 36.32 298 291 P \%
6565MHz | * 6565 93.62 - - 84.38 | 3539 | 10.17 | 3632 | 298 | 291 | A | V
\%
\%
\%
\%
* 6685 101.87 - - 92.06 35.84 10.31 | 36.34 100 116 P H
* 6685 94.14 - - 84.33 35.84 10.31 | 36.34 100 116 A H
H
H
802.11be H
EHT40 Full H
CH 147 * 6685 103.83 - - 94.02 35.84 10.31 | 36.34 251 289 P \Y,
6685MHz | * 6685 95.04 - - 8523 | 3584 | 1031 | 36.34 | 251 | 289 | A | V
Vv
\%
\%
\%

TEL: 886-3-327-0868 Page Number : C36 of C50

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

6845 101 91.29 35.63 10.45 | 36.37 | 100 | 116 H
6845 93.06 83.35 35.63 10.45 36.37 100 116 H
H
H
802.11be H
EHT40 Full H
CH 179 6845 104.76 95.05 35.63 10.45 36.37 251 289 \%
6845MHz 6845 95.65 85.94 | 3563 | 1045 | 36.37 | 251 | 289 v
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C37 of C50

FAX: 886-3-327-0855
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Band 7 - 6525~6875MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13130 46.53 -41.67 88.2 55.54 39.59 13.96 62.56 - - P H
19695 51.76 |-22.24 74 72.49 37.58 -3.29 | 55.02 | 150 | 263 P H
19695 39.92 -14.08 54 60.65 37.58 -3.29 55.02 150 263 A H
H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 123 13130 47.8 -40.4 88.2 56.81 39.59 13.96 | 62.56 - - P |V
6565MHz 19695 61.51 | -12.49 74 8224 | 3758 | -3.29 | 55.02 | 150 | 274 %
19695 47.11 -6.89 54 67.84 37.58 -3.29 55.02 150 274 A Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C38 of C50

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13370 47.96 -26.04 74 56.49 40.01 14.17 62.71 - - P H
20055 56.53 -17.47 74 77.31 37.47 -3.35 54.9 150 242 P H
20055 44.63 -9.37 54 65.41 37.47 -3.35 54.9 150 242 A H
H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 147 13370 47.92 -26.08 74 56.45 40.01 14.17 62.71 - - P \%
6685MHz 20055 61.18 | -12.82 74 8196 | 37.47 | -335 | 549 | 150 | 18 v
20055 46.49 -7.51 54 67.27 37.47 -3.35 54.9 150 18 A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 C39 of C50

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
13690 50.47 -37.73 88.2 58.96 40.01 14.45 62.95 - - P H
20535 47.87 -26.13 74 68.4 37.63 -3.27 54.89 150 244 P
20535 39.04 -14.96 54 59.57 37.63 -3.27 54.89 150 244 A
802.11be
EHT40 Full
CH 179 13690 50.08 -38.12 88.2 58.57 40.01 14.45 62.95 - - P
6845MHz 20535 50.05 |-23.95 74 70.58 37.63 | -327 | 54.89 | 150 | 28
20535 39.93 -14.07 54 60.46 37.63 -3.27 54.89 150 28 A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C40 of C50

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI 802.11be EHT80 Full (Fundamental @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
* 6625 99.72 - - 90.17 35.65 10.23 | 36.33 100 116 P H
* 6625 90.96 - - 81.41 35.65 10.23 36.33 100 116 A H
H
H
802.11be H
EHT80 Full H
CH 135 * 6625 100.53 - - 90.98 35.65 10.23 | 36.33 251 289 P \%
6625MHz | * 6625 90.82 - - 81.27 | 3565 | 1023 | 36.33 | 251 | 289 | A | V
\%
\%
\%
\%
* 6705 99.27 - - 89.37 35.91 10.33 | 36.34 100 116 P H
* 6705 89.92 - - 80.02 35.91 10.33 | 36.34 100 116 A H
H
H
802.11be H
EHT80 Full H
CH 151 * 6705 101.13 - - 91.23 35.91 10.33 | 36.34 251 289 P \Y,
6705MHz | =+ 6705 91.38 - - 8148 | 3591 | 10.33 | 36.34 | 251 | 289 | A | V
Vv
\%
\%
\%

TEL: 886-3-327-0868 Page Number : C41 of C50

FAX: 886-3-327-0855
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Report No. : FR2D0206-03J

* 6785 97.57 87.57 35.93 10.43 | 36.36 | 100 | 116 H
* 6785 89.37 79.37 35.93 10.43 36.36 100 116 H
H
H
802.11be H
EHT80 Full H
CH 167 * 6785 100.72 90.72 35.93 10.43 36.36 251 289 \%
6785MHz |« 6785 91.5 81.5 3593 | 1043 | 36.36 | 251 | 289 v
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C42 of C50

FAX:

886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

Band 7 - 6525~6875MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13250 47.66 -26.34 74 56.43 39.8 14.07 62.64 - - P H
19875 51.22 -22.78 74 72 37.5 -3.33 54.95 150 244 P H
19875 42.13 -11.87 54 62.91 375 -3.33 54.95 150 244 A H
H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 135 13250 47.43 -26.57 74 56.2 39.8 14.07 62.64 - - P \%
6625MHz 19875 55.68 | -18.32 74 76.46 375 -3.33 | 5495 | 150 | 18 %
19875 44.76 -9.24 54 65.54 375 -3.33 | 54.95 | 150 18 AV
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C43 of C50

FAX: 886-3-327-0855
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13410 47.91 -40.29 88.2 56.35 40.09 14.2 62.73 - - P H
20115 52.9 -21.1 74 73.6 37.54 -3.34 54.9 150 243 P H
20115 40.55 -13.45 54 61.25 37.54 -3.34 54.9 150 243 A H
H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 151 13410 47.55 -40.65 88.2 55.99 40.09 14.2 62.73 - - P \%
6705MHz 20115 51.46 |-22.54 74 7216 | 3754 | -3.34 | 549 | 150 | 327 Y
20115 40.65 |-13.35 54 61.35 37.54 -3.34 54.9 150 | 327 A |V
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C44 of C50

FAX: 886-3-327-0855
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
13570 48.87 -39.33 88.2 57.31 40.07 14.34 62.85 - - P H
20355 47.24 -26.76 74 67.78 37.66 -3.3 54.9 150 242 P
20355 36.27 -17.73 54 56.81 37.66 -3.3 54.9 150 242 A
802.11be
EHT80 Full
CH 167 13570 49.22 -38.98 88.2 57.66 40.07 14.34 62.85 - - P
6785MHz 20355 4556 |-28.44 74 66.1 37.66 -3.3 54.9 | 150 0
20355 36.41 -17.59 54 56.95 37.66 -3.3 54.9 150 0 A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number 1 C45 of C50

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

Band 7 - 6525~6875MHz
WIFI 802.11be EHT160 Full (Fundamental @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 6665 96.02 - - 86.32 35.76 10.28 | 36.34 | 292 | 254 P H
* 6665 86.33 - - 76.63 35.76 10.28 36.34 292 254 A H
H
H
802.11be H
EHT160 H
Full CH 143 = 6665 97.86 - - 88.16 35.76 10.28 | 36.34 | 258 | 296 P |V
6665MHz | * 6665 88.1 - - 78.4 35.76 | 10.28 | 36.34 | 258 | 296 | A | V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C46 of C50

FAX: 886-3-327-0855
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Band 7 - 6525~6875MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)
13330 46.37 | -27.63 74 55.03 | 39.89 | 14.13 | 62.68 - - P | H
19995 48.33 | -25.67 74 69.19 37.4 -336 | 549 | 150 | 261 | P
19995 37.79 |-16.21 54 58.65 374 336 | 549 | 150 | 261 | A
802.11be
EHT160
Full CH 143 13330 47.42 | -26.58 74 56.08 | 39.89 | 14.13 | 62.68 - - P
6665MHz 19995 51.27 |-22.73 74 72.13 37.4 -3.36 54.9 150 | 195
19995 4224 | -11.76 54 63.1 37.4 -3.36 | 549 | 150 | 195 | A

< I K| KKK KK KK <KlKklkKjzjxzjxfx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C47 of C50

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

Emission below 1GHz

WIFI 802.11be EHT160 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30.54 23.58 |-16.42 40 31.03 24.29 0.65 32.39 - - P H
49.98 20.61 -19.39 40 37.73 14.44 0.9 32.46 - - P H
91.02 24.16 -19.34 43.5 40.47 14.92 1.18 3241 - - P H
111.36 21.11 -22.39 43.5 35.15 17.12 1.28 32.44 - - P H
733.6 36.75 -9.25 46 38.23 27.49 3.28 32.25 - - P H
892 38.06 -7.94 46 37.08 28.83 3.67 31.52 - - P H
H
H
H
H
802.11be H
EHT160 H
Full 30.72 33.46 -6.54 40 40.95 24.24 0.66 32.39 - - P \%
LF 50.34 33.77 | -6.23 40 51.05 | 14.28 0.9 32.46 - - P |V
74.28 315 -8.5 40 50.09 12.75 1.07 3241 - - P \%
91.02 26.53 -16.97 43.5 42.84 14.92 1.18 3241 - - P \%
746.4 35.62 -10.38 46 36.67 27.87 3.31 32.23 - - P Vv
885.6 36.15 -9.85 46 35.3 28.76 3.65 31.56 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C48 of C50
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL: 886-3-327-0868 Page Number 1 C49 of C50
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

A calculation example for radiated spurious emission is shown as below:

FAX: 886-3-327-0855

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11a 5925 55.45 | -32.75 882 | 5451 | 3222 | 458 | 3586 103 | 308 @ P | H
CHO1
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuVv/m) — 88.2(dBuV/m)
= -32.75(dB)
For Average Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54(dBpV/m)
2. Margin (dB) = Level(dBpyV/m) — Limit Line(dBuV/m)
= 43.54 (dBuV/m) — 68.2(dBuV/m)
= -24.66(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL: 886-3-327-0868 Page Number : C50 of C50
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Appendix D. Radiated Spurious Emission Plots

Temperature : 21~26°C
Test Engineer : Bigshow Wang, Quentin Liu and Eric Xiao
Relative Humidity : 45~60%
TEL: 886-3-327-0868 Page Number : D1 of D91

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

Band 5 - 5925~6425MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CHO1 5955MHz

3+4
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Avg.
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RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 of D91



samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO1 5955MHz

3+4 Vertical Fundamental

A (@Buvim)

I ourm —
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Froaquency (MHz) Frequency (MHz)
Site +03CHI5-HY Site +03CHI5-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02294_220623 VERTICAL Condition + AVG(UNIT)_6E 3m 9120D_02294_220623 VERTICAL
+RBW:1000.000KHz VBW:1000KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D3 of D91
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI

Band 5 5925~6425MHz Fundamental @ 3m

ANT

802.11a CH49 6195MHz

3+4

Horizontal

Vertical

A (@Buvim)

Date: 20230427

pEAKUNI 5

i s A
. s M

1 (@BuVim)

Date: 20230427

PeaKu 6E|
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m
Condition © AVG(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL

Condition + AVG(UNIT)_6E 3m 9120D_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D4 of D91



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI Band 5 5925~6425MHz Fundamental @ 3m
ANT 802.11a CH93 6415MHz
3+4 Horizontal Vertical
wd T T wd T 1A
wd |
|
g - g I
P W«WMMW ‘M‘MWWW
o
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s R s R
e
wd
LWL L_H\A/J W T T
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T -
30,0t 300 s T
g
Condition © AVG(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL Condition  AVG(UNII)_6E 3m 9120D_02294_220623 VERTICAL
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D5 of D91



samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

Band 5 5925~6425MHz
WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CHO1 5955MHz

3+4 Horizontal Fundamental

/ S
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od] - PP B T
Site 1 03CHIS-HY Site 1 03CHI5-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL
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Condition + AV6_BE(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition + AV6(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1000KHZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D6 of D91



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CHO1 5955MHz

3+4

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto
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Condition © AV6_BE(UNII)_6E 3m 9120D_02294_220623 VERTICAL Condition

+ AVG(UNIT)_6E 3m 9120D_02294_220623 VERTICAL
+RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D7 of D91



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI

Band 5 5925~6425MHz Fundamental @ 3m

ANT

802.11be EHT20 Full CH49 6195MHz

3+4

Horizontal

Vertical
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m
Condition  AVG(UNII)_6E 3m 91200_02294_220623 HORIZONTAL

Condition + AVG(UNIT)_6E 3m 9120D_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI

Band 5 5925~6425MHz Fundamental @ 3m

ANT

802.11be EHT20 Full CH93 6415MHz

3+4 Horizontal

Vertical

A (@Buvim)
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Froquency (MHz) Frequency (MHz)
Site $03CHI5HY Site +03CHI5-HY
Condition + AVG(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL Condition

+ AVG(UNIT)_6E 3m 9120D_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

Band 5 5925~6425MHz
WIFI 802.11be EHT40 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CHO3 5965MHz

3+4 Horizontal

Fundamental
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oo vososn oo
Peak
i R oum T
oo oo
o oy
o o
o o
o SR O B p
00 \ 70.0) Avo(un. e
w I ] wl LU -
o | a ] |
400 400] I ————— —F
- R
d ]
w m
T S o o
s ) -
e P e P
Condition : AV6_BE(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition : AV6(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CHO3 5965MHz

3+4

Vertical

Fundamental

A (@Buvim)

Date: 20230427

g f
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Condition : AV6_BE(UNIT)_6E 3m 9120D_02294_220623 VERTICAL Condition : AVG(UNIT)_6E 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI

Band 5 5925~6425MHz Fundamental @ 3m

ANT

802.11be EHT40 Full CH51 6205MHz

3+4

Horizontal

Vertical

Avg.
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Condition © AVG(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL

Condition + AVG(UNIT)_6E 3m 9120D_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

WIFI Band 5 5925~6425MHz Fundamental @ 3m

ANT 802.11be EHT40 Full CH91 6405MHz

3+4 Horizontal Vertical

A (@Buvim) Date: 20230428 1 (@BuVim) Date: 20230428
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Condition + PEAK(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL Condition +PEAK(UNII)_6E 3m 9120D_02294_220623 VERTICAL
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Site $03CHI5HY Site +03CHI5-HY
Condition + AVG(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL

Condition + AVG(UNIT)_6E 3m 9120D_02294_220623 VERTICAL

Avg

TEL: 886-3-327-0868

Page Number : D13 of D91
FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

Band 5 5925~6425MHz
WIFI 802.11be EHT80 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT80 Full CHO7 5985MHz

3+4 Horizontal Fundamental
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Condition PEAK_BE(UNIT)_6E 3m 91200_02294_220623 HORIZONTAL Condition PEAK(UNII)_6E 3m 91200_02294_220623 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
e amavim) Date: 20230427 e aBovm) Date: 20230427
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Frequency (MHz) Frequency (MHz)
Site $03CHI5-HY Site $03CHI5-HY
Condition AV6_BE(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL Condition AV6(UNIT)_6E 3m 9120D_02294_220623 HORTZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D14 of D91
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT80 Full CHO7 5985MHz

3+4 Vertical

Fundamental

J a8y

Date: 20230427
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s0d e P
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Frequency (Ha) Frequency (Mg
site 03CHIS-HY site +03CHI5-HY
Condition AV6_BE(UNIT)_6E 3m 9120D_02294_220623 VERTICAL Condition

AV6(UNII)_6E 3m 9120D_02294_220623 VERTICAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number
FAX: 886-3-327-0855

: D15 of D91



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI Band 5 5925~6425MHz Fundamental @ 3m
ANT 802.11be EHT80 Full CH55 6225MHz
3+4 Horizontal Vertical
wd - o -
T E el E——— T [l i .
——
D s Py e
w g
Condition : PEAK(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNII)_6E 3m 9120D_02294_220623 VERTICAL
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Condition AVG(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition AV6(UNII)_6E 3m 9120D_02294_220623 VERTICAL
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI

Band 5 5925~6425MHz Fundamental @ 3m

ANT

802.11be EHT80 Full CH87 6385MHz

3+4

Horizontal

Vertical

J a8y

Date: 20230428

Avg.

100.0| : 100.0|
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w [ [T Iy o 11T Iy )
00 vt AT 0]
Y
Condition : PEAK(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNII)_6E 3m 9120D_02294_220623 VERTICAL
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Condition AV6(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition

AV6(UNIT)_6E 3m 9120D_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

Band 5 5925~6425MHz

WIFI 802.11be EHT160 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT160 Full CH15 6025MHz

3+4

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:1.600KHZ SWT:Auto
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Frequency (iHz) Frequency (uHn)
Site : 03CHI5-HY Site : 03CHI5-HY
Condition PEAK_BE(UNIT)_6E 3m 9120D_02294_220623 HORTZONTAL Condition PEAK(UNIT)_6E 3m 9120D_02294_220623 HORTZONTAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Peak
o1 0Buvim) Date: 2023.04-18 el gBuvim) Date: 2023.04-18
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Frequency (iHz) Frequency (uHn)
Site. : 03CHI5-HY Site. 2 03CHI5-HY
Condition AV6_BE(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL Condition

AV6(UNIT)_6E 3m 9120D_02294_220623 HORTZONTAL
RBW:1000.000KHz VBW:1.600KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR2D0206-03J

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11be EHT160 Full CH15 6025MHz
3+4 Vertical Fundamental
oy
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700) wv'WW i 700
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s T
409 i
e e S G I
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02294_220623 VERTICAL Condition : PEAK(UNII)_6E 3m 9120D_02294_220623 VERTICAL
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Condition /AV6_BE(UNIT)_6E 3m 9120D_02294_220623 VERTICAL Condition AV6(UNIT)_6E 3m 9120D_02294_220623 VERTICAL
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Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI

Band 5 5925~6425MHz Fundamental @ 3m

ANT

802.11be EHT160 Full CH47 6185MHz

3+4

Horizontal

Vertical

J a8y Date: 20230428

) (@Buvim)

Date: 2023.06.06

Avg.
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roquency (W) roquency (W)
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Condition : PEAK(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNII)_6E 3m 9120D_02294_220623 VERTICAL
Peak
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Condition AAVG6(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL Condition

AV6(UNIT)_6E 3m 9120D_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

WIFI Band 5 5925~6425MHz Fundamental @ 3m

ANT 802.11be EHT160 Full CH79 6345MHz

3+4 Horizontal Vertical
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1200 1200
0| 0|
1000 1000
904 . 904 1
a0 509
700) o st 700] o6
e R R me——| g s A= |
50 50 .
400 B ) 400 e =~
B D ——
30,0t s04f
200 200
100 100
000 200, 3000, 000, 5000, 720 000 200, 3000 000, 5000, 7200
Frequency (Ha) Frequency (Mg
site 03CHIS-HY site +03CHI5-HY
Condition AVG(UNIT)_6E 3m 9120D_02294_220623 HORTZONTAL

Condition AV6(UNIT)_6E 3m 9120D_02294_220623 VERTICAL

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

Band 5 - 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CHO1 5955MHz

3+4 Horizontal Vertical

el (dBuVim) Date: 2023.04-18

s N

i o

by by

o o

o i

o b

B e e e e e e T S
rod o

wi | I e [T I
, o fareiss L

s R RPUREY v o o Py —
40| ", 400 R ANL e

- -

o o

o o
I e e e e I e e .

; ;
Site. :03CHI5-HY Site. :03CH15-HY
Condition PEAK(UNIT)_6E 3m 9120D_02294_220623 HORTZONTAL

Condition PEAK(UNIT)_6E 3m 91200_02294_220623 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11a CHO1 5955MHz

3+4

Horizontal

Vertical

J a8y Date: 20230419

14470 14475, 14475, 144TT. 14479, 14401, 14483, 14485, 14487, 14489, 14491, 14493, 14495, 14497, 14500

Frequency (MHz)

) (@Buvim) Date: 2023.04-19

14470 14473, 14475, 144T7. 14479, 14481, 14483, 14485, 14407, 14439, 14491, 14493, 14495, 14497, 14500

17.7G
~18G

Avg

site 03CHISHY
Condition AV6_54 3m 9120D_02294_220623 HORTZONTAL

Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
14.47G
~14.5G
Avg.
corgour e 2030010 v oo sz aute
wod wod
g
s s
D i B s s e St S e e R ——— 40,0
R S T 0

{7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17670. 17890, 17910, 17930, 17950. 17970, _ 18000
)

site £ 03CHISHY
Condition AV6_54 3m 9120D_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH49 6195MHz

3+4 Horizontal Vertical

A (0B Date: 2023.04-18 A (@Bavim) Date: 20230418
1304) 1300
1200 1200
1100 1100
1004 1000
504 500
e JFT HTH LT T Ao e IR === rhtha
700 J 700
S T [ ST o]
0o 1M 500 o)
it P~

w04 gttt Nt w09 ISRBVNAY /\MA«-WMM/W
304 300
200 20|
100 100

700 10000-12000, 400016000, 18000.20000 o000 200 T0006.17000- o500

Frequency (i) Frequency ()

site 1Y site +03CHIS-HY
Condition : PEAK(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition

+ PEAK(UNTT)_G6E 3m 91200_02294_220623 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11a CH49 6195MHz

3+4

Horizontal

Vertical

J a8y Date: 20230428

VG (5

14470 14475, 14475, 144TT. 14479, 14401, 14483, 14485, 14487, 14489, 14491, 14493, 14495, 14497, 14500

Frequency (MHz)

) (@Buvim) Date: 2023.0428

14470 14473, 14475, 144T7. 14479, 14481, 14483, 14485, 14407, 14439, 14491, 14493, 14495, 14497, 14500

17.7G
~18G
Avg

site

03CHISHY

Condition AV6_54 3m 9120D_02294_220623 HORTZONTAL

Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
14.47G
~14.5G
Avg.
corgour — v —
wod wod
g
s s
400 R S S B e e I B e I e e S
R S T 0

{7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17670. 17890, 17910, 17930, 17950. 17970, _ 18000
)

site £ 03CHISHY
Condition AV6_54 3m 9120D_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH93 6415MHz

3+4 Horizontal Vertical

Date: 20230418 ) (@Buvim)

Date: 2023.0418

1300

02|

| 1 e e I e IS B e e S I
[ R g SR = SUELEL I e

50 g

400 S s S s 400 DIV R e et

200 10000.12000.1.

000 20000 200 10000.12000. 40000
Frequency (MHz) Frequency (Hz)

site 03CHIS-HY site £ 03CHIB-HY

Condition + PEAK(UNTT)_G6E 3m 91200_02294_220623 HORTZONTAL Condition

+ PEAK(UNTT)_G6E 3m 91200_02294_220623 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D26 of D91



samonias. FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11a CH93 6415MHz

3+4

Horizontal

Vertical

J a8y Date: 20230428

VG (5

14470 14475, 14475, 144TT. 14479, 14401, 14483, 14485, 14487, 14489, 14491, 14493, 14495, 14497, 14500

Frequency (MHz)

) (@Buvim) Date: 2023.0428

14470 14473, 14475, 144T7. 14479, 14481, 14483, 14485, 14407, 14439, 14491, 14493, 14495, 14497, 14500

17.7G
~18G
Avg

site 03CHISHY
Condition AV6_54 3m 9120D_02294_220623 HORTZONTAL

Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
14.47G
~14.5G
Avg.
corgour — v —
wod wod
g
s s
= 40.0f ==
R S T 0

{7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17670. 17890, 17910, 17930, 17950. 17970, _ 18000
)

site £ 03CHISHY
Condition AV6_54 3m 9120D_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No

.+ FR2D0206-03J

Band 5 5925~6425MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT20 Full CHO1 5955MHz

3+4

Horizontal Vertical

Peak

Avg.

el (9BuVim) Date: 2023.04-18

el (@Buvim) Date: 2023.04.18
1300 1300

1200 1200

o o

1000 1000

904

60|

W wl [

e |11 e wl 4 JITL whowis

7200 10000.12000.14000.16000.18000.20000.22000.24000.26000.28000.30000.32000.34000.36000. 40000
Frequency (MHz)

Site
Condition

AyGu_oe |
50,
rdgafht N e s el
B G e 400 e i
300]
200
100]

£ 03CHI5-HY

Site +03CHI5-HY
PEAK(UNIT)_6E 3m 91200_02294_220623 HORIZONTAL

Condition PEAK(UNIT)_6E 3m 91200_02294_220623 VERTICAL

7200 10000.12000.14000.16000.18000.20000.22000.24000.26000.28000.30000.32000.54000.36000. 40000
Frequency (MHz)

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT20 Full CHO1 5955MHz

3+4

Horizontal

Vertical

17.7G
~18G
Avg

site

03CHISHY

Condition AV6(UNI)_6E 3m 9120D_02294_220623 HORIZONTAL

site

Condition

g
c00) AVGUR,GE| 00 AVGUR,_GE|
o e
o TS R RS RS TR S TS RS RS T 0 oS T TS R A RS TR e S RS RS T
Condition + AV6(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition + AV6(UNIT)_6E 3m 9120D_02294_220623 VERTICAL
14.47G
~14.5G
Avg.
corgour e 2030010 v oo sz aute
wod wod
g
c00) AVGUR,GE| €0 AVGUR,_GE|
B0 e e T 40, ow«—r—'*wA“’“f M
R S T 0 T T T T T T 5 7

£ 03CHISHY
AV6(UNIT)_6E 3m 9120D_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH49 6195MHz

3+4 Horizontal Vertical

Date: 20230418 ) (@Buvim)

Date: 2023.0418

1300

02|

e JFTHTH LT T Ao T T Ao

J 00
U= A ==_=t! i sl AT i
S0OfAN J\/"«,ML AL 0.0t
i oo i

w00) PN R LY VR sl w00) N
304 300
200 20|
100 100

700 10000-12000, 400016000, 18000.20000 o000 300 TO000 17000 o500

Frequency (iHz) Frequency (iHa)

site 03CHI5-HY site +03CHIS-HY
Condition + PEAK(UNTT)_GE 3m 9120>_02294_220623 HORTZONTAL Condition

+ PEAK(UNTT)_G6E 3m 91200_02294_220623 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D30 of D91



samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH49 6195MHz

3+4 Horizontal Vertical

g
o o
ot N D A N e ot O N N O
o TS R RS RS TR S TS RS RS T 0 oS T TS R A RS TR e S RS RS T
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
14.47G
~14.5G
Avg.
corgour — v —
wod wod
g
s s
et = e B e e RS e e o e e
R S T 0

{7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17670. 17890, 17910, 17930, 17950. 17970, _ 18000
)
site 03CHISHY

site £ 03CHISHY
Condition AV6_54 3m 9120D_02294_220623 HORTZONTAL

Condition AV6_54 3m 9120D_02294_220623 VERTICAL

17.7G
~18G
Avg

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH93 6415MHz

3+4 Horizontal Vertical

A a8y Date: 20230418 ) (@Buvim)

Date: 2023.0418

1300

| 1 e e I 1 IS B e e I
S b AR

50.0fa/ i S DO L LY -
IS P RIS S | o YU P e e

7200 10000.12000.14000.16000.18000.20001

% 20000 200 10000.12000. 40000
Frequency (MHz) Frequency (Hz)

site 03CHIS-HY site £ 03CHIB-HY

Condition + PEAK(UNTT)_G6E 3m 91200_02294_220623 HORTZONTAL Condition

+ PEAK(UNTT)_G6E 3m 91200_02294_220623 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D32 of D91
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samonias. FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT20 Full CH93 6415MHz

3+4

Horizontal

Vertical

J a8y Date: 20230428

VG (5

14470 14475, 14475, 144TT. 14479, 14401, 14483, 14485, 14487, 14489, 14491, 14493, 14495, 14497, 14500

Frequency (MHz)

) (@Buvim) Date: 2023.0428

14470 14473, 14475 14477, 14479, 14481, 13483, 14485, 14407, 14489, 14491, 14493, 14495, 14497,

17.7G
~18G
Avg

site 03CHISHY
Condition AV6_54 3m 9120D_02294_220623 HORTZONTAL

Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
14.47G
~14.5G
Avg.
corgour — v —
wod wod
g
s s
o = 4001 S ==
R S T 0

{7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17670. 17890, 17910, 17930, 17950. 17970, _ 18000
)

site £ 03CHISHY
Condition AV6_54 3m 9120D_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No

.+ FR2D0206-03J

Band 5 5925~6425MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT40 Full CHO3 5965MHz

3+4

Horizontal

Vertical

Peak

Avg.

el (9BuVim)

Date: 2023-04-18

SR

e

Vsuni_ee|

7200 10000.12000.14000.16000.15¢

Site
Condition

$03CHI5-HY
PEAK(UNIT)_6E 3m 91200_02294_220623 HORIZONTAL

00.20000.22000.24000.26000.26000. 3000052000, 34000.36000. 40000
Frequency (MHz)

el (9Buvim)

Date: 2023-04-18

SR

FIiBY R B SRS SR

AyGUNI_oE|
g

200 10000.12000.14000.46000.180

Site £ 03CHI5-HY

Condition PEAK(UNIT)_6E 3m 91200_02294_220623 VERTICAL

000.20000. 2200024000, 25000.28000. 50000.32000.54000.36000. 40000
Frequency (MHz)

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT40 Full CHO3 5965MHz

3+4

Horizontal

Vertical

J a8y Date: 20230419

AvG(uN 6E|

14470 14475, 14475, 144TT. 14479, 14401, 14483, 14485, 14487, 14489, 14491, 14493, 14495, 14497, 14500

Frequency (MHz)

) (@Buvim)

Date: 2023.04-19

VG 6E|

14470 14473, 14475, 144T7. 14479, 14481, 14483, 14485, 14407, 14439, 14491, 14493, 14495, 14497, 14500

17.7G
~18G
Avg

site

7700 17730, 17750, 17770, 1790, 17670, 17830, 7850, 17670, 17890, 17910, 17930, 17950, 17970, 13000
A =

03CHISHY

Condition AV6(UNI)_6E 3m 91200_02294_220623 VERTICAL

Condition + AV6(UNIT)_6E 3m 9120D_02294_220623 VERTICAL Condition + AV6(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL

14.47G

~14.5G

Avg.
corgour e 2030010 v oo sz aute

wod wod
g
609 AVG(UNN)_6E | 609 AVG(UN)_6E |
e ———— =
40,0 ——————— 40,0

{7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17670. 17890, 17910, 17930, 17950. 17970, _ 18000
)

site
Condition

£ 03CHISHY

AV6(UNIT)_6E 3m 9120D_02294_220623 HORTZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH51 6205MHz

3+4 Horizontal Vertical

Date: 20230418 ) (@Buvim)

Date: 2023.0418

L I | | e s P ke
=i Al i wil [ LTI HUU i

1 500 — ey Tyw e
400 BV P O O et e 00| bt ST

7200 10000.12000.14000.16000.18000.20001

% 20000 200 1000012000, 40000
Frequency (MHz) Frequency (Hz)

site 03CHIS-HY site £ 03CHIB-HY

Condition + PEAK(UNTT)_G6E 3m 91200_02294_220623 HORTZONTAL Condition

+ PEAK(UNTT)_G6E 3m 91200_02294_220623 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT40 Full CH51 6205MHz

3+4

Horizontal

Vertical

17.7G
~18G
Avg

site 03CHISHY
Condition AV6_54 3m 9120D_02294_220623 HORTZONTAL

J a8y Date: 20230428 ) (@Buvim) Date: 2023.0428
1300 1300
1200 1200
g 02|
1000 1000
90| 90|
s00) 800
700) 700)
s00) w5 500 w5
500] 500]
300 300]
200] 200]
100 100]
14470 14475, 14475, 144TT. 14479, 14401, 14483, 14485, 14487, 14489, 14491, 14493, 14495, 14497, 14500 14470 14473, 14475, 144T7. 14479, 14481, 14483, 14485, 14407, 14439, 14491, 14493, 14495, 14497, 14500
Frequency (MHz) Frequency (MHz)
site 03CHIB-HY site £ 03CHIBHY
Condition + AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition + AV6_54 3m 9120D_02294_220623 VERTICAL
ovel dBuVi Date: 20230428 ) (@Buvim) Date: 2023.04.28
1300 1300
1200 1200
0| 10|
1000 1000
90| 90|
s00) 800
700] 700]
s00) w5 600] w5
500) 500]
= 400f s
300] 300]
200) 200)
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7700 17730, 17750, 17770, 1790, 17670, 17830, 7850, 17670, 17890, 17910, 17930, 17950, 17970, 13000
A =

{7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17670. 17890, 17910, 17930, 17950. 17970, _ 18000
)

site £ 03CHISHY
Condition AV6_54 3m 9120D_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH91 6405MHz

3+4 Horizontal Vertical

Date: 20230419 A a8y Date: 2023.04-19
1300 1300

1200 1200

g 02|

1000

900

::: HH”—‘ Hm ‘_‘ H H PIIK«UMHLSI ::: Wﬂ H_ﬂ —‘ H H vtL«umu,sn

J 10d
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504 et DR s s04f APy Ao
404 N BRPUNIR O RS Py IPINP RS S Sl
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360 OO0 2000 TA00G G000 To0GT 25000 a0 360 Ta056.1756 TR
Froquoncy (it Froquoncy i)
site o3cHILHY site - 03cHILHY
Condition : PEAK(UNII)_6E Im SHF_00991_220514 HORIZONTAL

Condition + PEAK(UNTT)_GE m SHF_00991_220514 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
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FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH91 6405MHz

3+4 Horizontal

Vertical

J a8y

) (@Buvim) Date: 2023.0428

Frequency (MHz)
site 03CHIB-HY

14.47G
~14.5G
Avg.

14470 14475, 14475, 144TT. 14479, 14481, 14483, 14485, 14407, 14430, 14491, 14493, 14495, 14497, 14

Condition + AV6_54 3m 9120D_02294_220623 HORIZONTAL

14470 14473, 14475, 144T7. 14479, 14481, 14483, 14485, 14407, 14439, 14491, 14493, 14495, 14497, 14500
Frequency (MHz)
£ 03CHIBHY

Condition + AV6_54 3m 9120D_02294_220623 VERTICAL

ovel dBuVi

) (@BuVim) Date: 2023.04.28

site 03CHISHY
Condition AV6_54 3m 9120D_02294_220623 HORTZONTAL

17.7G
~18G
Avg

7700 17730 17750, 17770, 1790, 17870, 17830, 17850, 17870, 17890, 17910, 17930. 17950. 17970, 1501
A =

{7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17670. 17890, 17910, 17930, 17950. 17970, _ 18000
)

£ 03CHISHY

Condition AV6_54 3m 9120D_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No

.+ FR2D0206-03J

Band 5 5925~6425MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT80 Full CHO7 5985MHz

3+4

Horizontal Vertical

Peak

Avg.

el (@Buvim) Date: 2023.04-18 el (@Buvim) Date: 2023.04.18
1300 1300

1200 1200

o o
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e |11 e wl 4 JITL whowis
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Site. :03CHI5-HY Site. :03CH15-HY

Condition PEAK(UNIT)_6E 3m 9120D_02294_220623 HORTZONTAL Condition

PEAK(UNIT)_6E 3m 91200_02294_220623 VERTICAL
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samonias. FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT80 Full CHO7 5985MHz

3+4

Horizontal

Vertical

J a8y

17.7G
~18G

Avg

site 03CHISHY
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT80 Full CH55 6225MHz
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samonias. FCC RADIO TEST REPORT

Report No. : FR2D0206-03J
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT80 Full CH87 6385MHz
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

WIFI Band 5 5925~6425MHz Harmonic @ 3m
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samonias. FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

Band 5 5925~6425MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT160 Full CH15 6025MHz

3+4

Horizontal

Vertical

Peak

Avg.

el (9BuVim) Date: 20230419

SR

600] ¥ Jﬁ«uuu»ﬂ
Y it S el N
00| v A A" il |

7200 10000.12000.14000.16000.18000.20000.22000.24000.26000.28000.30000.32000.34000.35000.
Frequency (MHz)

Site $03CHIL-HY
Condition PEAK(UNIT)_GE Im SHF_00991_220514 HORTZONTAL

00

el (9Buvim) Date: 2023-04-19

1S ) ) S
S e

oo NSRS NSRS S

7200 10000.12000.14000.16000.18000.20000.22000.24000.26000.28000.30000.32000.54000.36000. 40000
Frequency (MHz)

Site $03CHIL-HY
Condition PEAK(UNIT)_6E Im SHF_00991_220514 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D46 of D91



samonias. FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI

Band 5 5925~6425MHz Harmonic @ 3m
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

WIFI Band 5 5925~6425MHz Harmonic @ 3m
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samonias. FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI

Band 5 5925~6425MHz Harmonic @ 3m
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT160 Full CH79 6345MHz

3+4 Horizontal Vertical
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samonias. FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT160 Full CH79 6345MHz
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

Band 7 - 6525~6875MHz
WIFI 802.11a (Fundamental @ 3m)

WIFI Band 7 6525~6875MHz Fundamental @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J
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ANT

802.11a CH181 6855MHz

3+4 Horizontal

Vertical

J a8y

Date: 20230428 ) (@Buvim)

[
" s o esanh
w [ [T Il o 11T Iy
400 MM ‘““W«»W‘WM
Condition : PEAK(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNII)_6E 3m 9120D_02294_220623 VERTICAL
Peak
o o rsoun oo [
100.0| 1 100.0| !
"
soa L] soa LT |
400 T T 400 e T
Jn.nM‘ 30.0} —v*——/“""'_‘/‘k
Condition AV6(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition

Avg.

AV6(UNIT)_6E 3m 9120D_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D54 of D91



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

Band 7 6525~6875MHz
WIFI 802.11be EHT20 Full (Fundamental @ 3m)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI Band 7 6525~6875MHz Fundamental @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

Band 7 6525~6875MHz
WIFI 802.11be EHT40 Full (Fundamental @ 3m)

WIFI Band 7 6525~6875MHz Fundamental @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J

WIFI Band 7 6525~6875MHz Fundamental @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR2D0206-03J
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Band 7 6525~6875MHz Fundamental @ 3m
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samonias. FCC RADIO TEST REPORT Report No. : FR2D0206-03J

Band 7 6525~6875MHz
WIFI 802.11be EHT80 Full (Fundamental @ 3m)

WIFI Band 7 6525~6875MHz Fundamental @ 3m
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WIFI
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Band 7 6525~6875MHz
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SPORTON LAB.

Appendix E. Duty Cycle Plots

<For Radiated Spurious Emission test>

Antenna Band Cy?:?é{%) T(us) 1/T(kHz) [VBW Setting
3+4 6GHz 802.11a 93.44 1425 0.70 1kHz
3+4 6GHz 802.11be EHT20 Full RU 91.23 1040 0.96 1kHz
3+4 6GHz 802.11be EHT40 Full RU 92.57 1245 0.80 1kHz
3+4 6GHz 802.11be EHTS80 Full RU 90.78 985 1.02 3kHz
3+4 6GHz 802.11be EHT160 Full RU 86.48 633 1.58 3kHz

MIMO <Ant. 3+4>
6GHz 802.11a 6GHz 802.11be EHT20 Full RU
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6GHz 802.11be EHT160 Full RU
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<For Conducted test>

Antenna Band Cy?:llgz/% ) T(us) Fac?g:{ dB)
3+4 6GHz 802.11a for Ant 3 94.08 1430 0.27
3+4 6GHz 802.11a for Ant 4 94.04 1420 0.27
3+4 6GHz 802.11be EHT20 Full RU for Ant 3 92.11 1050 0.36
3+4 6GHz 802.11be EHT20 Full RU for Ant 4 91.23 1040 0.40
3+4 6GHz 802.11be EHT20 26 RU for Ant 3 89.50 852 0.48
3+4 6GHz 802.11be EHT20 26 RU for Ant 4 89.08 848 0.50
3+4 6GHz 802.11be EHT20 52 RU for Ant 3 88.58 776 0.53
3+4 6GHz 802.11be EHT20 52 RU for Ant 4 88.64 780 0.52
3+4 6GHz 802.11be EHT20 106 RU for Ant 3 87.37 692 0.59
3+4 6GHz 802.11be EHT20 106 RU for Ant 4 87.45 690 0.58
3+4 6GHz 802.11be EHT20 MRU 52T+26T70 for Ant 3 94.62 1760 0.24
3+4 6GHz 802.11be EHT20 MRU 52T+26T70 for Ant 4 94.95 1766 0.23
3+4 6GHz 802.11be EHT20 MRU 106T+26T82 for Ant 3 89.52 1025 0.48
3+4 6GHz 802.11be EHT20 MRU 106T+26T82 for Ant 4 89.43 1015 0.49
3+4 6GHz 802.11be EHT40 Full RU for Ant 3 88.89 800 0.51
3+4 6GHz 802.11be EHT40 Full RU for Ant 4 88.76 790 0.52
3+4 6GHz 802.11be EHT80 Full RU for Ant 3 90.74 980 0.42
3+4 6GHz 802.11be EHT80 Full RU for Ant 4 89.91 980 0.46
3+4 6GHz 802.11be EHT80 Puncture 20RUS for Ant 3 92.96 1320 0.32
3+4 6GHz 802.11be EHT80 Puncture 20RU8 for Ant 4 92.96 1320 0.32
3+4 6GHz 802.11be EHT160 Full RU for Ant 3 86.30 630 0.64
3+4 6GHz 802.11be EHT160 Full RU for Ant 4 86.30 630 0.64
3+4 6GHz 802.11be EHT160 Puncture 20RU128 for Ant 3| 87.88 725 0.56
3+4 6GHz 802.11be EHT160 Puncture 20RU128 for Ant 4|  87.27 720 0.59
3+4 6GHz 802.11be EHT160 Puncture 40RU192 for Ant 3 89.25 830 0.49
3+4 6GHz 802.11be EHT160 Puncture 40RU192 for Ant 4 89.25 830 0.49
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MIMO <Ant. 3>
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